v/ 7

lllustrated Parts Manual

Model
LIFTLUX
203-24

Prior to SN 1200015548
excluding SN 1200012378
& SN 1200014130

3121308

December 15, 2014

(€ JLG

An Oshkosh Corporation Company






REVISION LOG

May 27, 2005 - Original Issue of Manual

March 15, 2006 - Revised Manual (Edited to B/M 0010656 Revision 6)
October 30, 2006 - Revised Manual (Edited to B/M 0010656 Revision 8)
June 30, 2007 - Revised Manual (Edited to B/M 0010656 Revision 11)
November 15, 2007 - Revised Manual (Edited to B/M 0010656 Revision 12)
April 30, 2008 - Revised Manual

May 15, 2009 - Revised Manual

March 15, 2011 - Revised Manual

November 10, 2011 - Revised Manual

February 27, 2012 - Revised Manual

June 29, 2012 - Revised Manual

September 21, 2012 - Revised Manual

January 30, 2013 - Revised Manual

April 18, 2013 - Revised Manual

July 16, 2013 - Revised Manual

October 15, 2013 - Revised Manual

December 15, 2014 - Revised Manual

3121308 203-24



GENERAL INFORMATION

SECTION 6 CYLINDER @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 63, LIFT CYLINDER v
[ ITEM # PART NUMBER Qry. DESCRIPTION REV.
1001140104 Ref LIFT CYLINDER ASSEMBLY B
1 0100011 AR Compound, Locking
2 0630535 3 Capscrew 1/4-20 x 1-1/8
3 0791003 1 Screw #10-24 x 38
4 0961897 1 Bushing, Tapered
5 1320136 1 Clamp, Cable
6 1683063 1 Head
7 2220883 1 Plug, 0'""9
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
n 3480282 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13x 1-1/2
15 3951003 1 Setscrew #10-24 x 3/8
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Vaive (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Vaive
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Seal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap. Retainer
21 1001118084 1 Barrel
21A 0961950 2 Bushing
2 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes Items 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring. Back-Up (Note: Use p/n 1001139996)
103 See Note 2 Ring, Lock (Note: Use p/in 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use p/n 1001139996)
105 See Note 2 O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes ltems 201-203)
201 See Note NSS. Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
203 1001118069 1 Qing, Internal Retaining
: ®
22X,
201 %00

Tootisi08
PG# Model Designation Manual # Manual # Model Designation PGH

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or redional standard (i.e
ANSI, CE,CSA). Components may also be identified by SN or manufacturer. common components that may be identified
by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product informationin this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by item
number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS
A table of contents is found toward the beginning of the manual. Figure number, description and page number are provided
for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS
The Recommended Spare Parts, located near the end of the manual, referance most frequently used maintenance parts.

5) PART NUMBER INDEX
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

203-24 3121308



GENERAL INFORMATION

6) NON-SERVICED PARTS

In sone instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies and
installations ther will be a Ref in the Qty column. In case of parts that are not available for service within assemblies or
components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed in the Qty. column of the
manual.

7) PARTS LIST ITEM NUMBERS
Numbers shown in the item# column correspond to numbers used in theassociated illustration (s). tem numbers which are
mising from the sequence inthe parts list are not used on that page

8) INDENTED PARTS DESCRIPTION
An indented part description is included in the item under which it is indented.

9) ABB REVIATION AND SYMBOLS

ACmann sbmamsinamaanas sAlterhating Current LED s ssstisnsnmsscsns winrssnnwnanissaas s, Liguid Crystal Display
ADE. ........ e cue oo .. Advanced Design Electronics LED sussssanssseasmissw s LIGAEEmMitting Diodes
ANSI ........... .American National Standards Institute LH... .... e e ... Left Hand
AR s s weis wAS Required LSS ; .Load Sensmg System
ASSY Assembly M(m)... SRR BRSO RSSO ... Metric/Meter
AUX e it e et e e et e s et e s e ...A uxiliary MM (mm) Milimeter
AWG......... Amerlcan ereG auge A e s o MITARPS
574, H—— REp— ... Bill of Material NLA s rvvrvinenee vvvvveiine e No Longer Available
CE:: simsmamsmimmimmiamgs: ..European Conformity NPT ... it vee et eee e eee e ear e oo oo National Pipe Threads
CEW nmmmnmmmrmniswmsaws Jcounter Clockwise NSS scsmniiins.  wwmisississ:  cosiossvaiz il Not Sold Separately
CMeere e et e e e e e ... Centimeter OD. vt s e e et e e evn ee et e wen e e OULSIDE Diameter
CWiansmmaansas S . .Clockwise ORBiisunwmss s a sy ORING BOSS
CSA. iamamnmcemss ..Canadlan Standards Association ORES «cvvsssrsmmasmsmmsrseamsismons O-Ring Face Seal
LG OOV UOPRVPOR @) [ o Te (=14 0Z.(02). wiweioins oo e JORINGES
DIA s <o .. . Diameter o C— e oo oo JPAGE
DCiivass R s . ... .Direct Current 71— S SeEaaERe T Part Num ber
EMS ..o e ettt e e et st e e e . EMEFgENCY StOP .Quarts
ENG' e sammaniwmsmmsasmias wwsansssssssENGING .. ... .Quantity
S| - SR S—— e EEL ... .Reference
GA(GA): ssunmummnnssswanrsrswars-Gauge ..Revision Level
HYDcoivrssiss vsrsiniscsssiaisssrsisnansiaass s wswaavilydraulic s _— ... Right Hand
Hz. v S—— ..Hertz e Soaety ofAutomotlve E ngineers
1B .. .Inside Diameter .Serial Number
1 Fo— o wiilich®s  SPEC(S)suns:  sssesmminsons osmssmesscnses  sisnas Specifications
IS O.. I nternatlonal Organ lzatlon for Stand ards B ...Turntable
NCsumspmunmsnmmaniwuwas ...Joint Indust ry Council Unlv ersal G round Module
K siassvesussmsumssrussimsisissss — . Kilogram ...Volts
LamssimmmmansiswanissssnnmsamanLiter R B T R B e R R B .. Watts
LB usaiss s ssrsssrmsnisassiviassrass siamsssviasaesssssannod soszissrise s, OUDAS Hiicsivsannmnamsasaramsimias e NUMDEr

10) ILLUSTRATION REFERANCE LETTERS

When necessary, illustrations may contain referance letters that are intended to track information (i. e. hoses, harnesses)
from one point to another or to track visual enlargement of components to show details that may be located in another
area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification changes
without prior notification. Contact JLG Industries, Inc. for updated information.

3121308 203-24






TABLE OF CONTENTS

SECTION 1 - FRAME . ..ottt e e o b b e e s b b e e e e s b e e e e o bbb e e oo h b e e e e s A b b e e e s bbb e e s bb e e e e s b b e e s s kb e e e s sab e e e e s nbe s 9
FIGURE 1-1. STEERING INSTALLATION ..ottt stttk e e st e e s b e e s s b e e s s e e e e s san e e e s asbn e e e as
FIGURE 1-2. REAR AXLE INSTALLATION .......

FIGURE 1-3. WHEEL DRIVE INSTALLATION...

FIGURE 1-4. DRIVE MOTOR ASSEMBLY ........

FIGURE 1-5. DRIVE HUB ASSEMBLY ..........

FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

SECTION 2 - GROUND CONTROLS ...ttt sttt e et e st e e s b e e e s e e e e s e b b e e e s b b e e e s ssba e e e s bre e e s nanes 27
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION ....ciitiiiiiiiiit ittt
FIGURE 2-2. MAIN VALVE ASSEMBLY .....ccoiiiiiiiiiiiiiiiicein e
FIGURE 2-3. DRIVE VALVE ASSEMBLY
FIGURE 2-4. HAND PUMP ASSEMBLY ........

FIGURE 2-5. MAIN TERMINAL BOX ...ooviiiiiiiiiieiiee e

FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION ....ooiiiiiiii ittt e e e e
FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION ... ettt ettt e e e e e e e e e s
FIGURE 2-8. HOODS INSTALLATION ..ottt itttk e e skt st e e s bbb e e s b e e e s s et e e s bn e e e s asnaeeeas

SECTION 3 - SCISSORS ARMS ... ittt e oot e e oo e ettt e e e e ettt e e e e e e e e b e et e e e e e et b e et e e e e e s e snnnr e e e e e e e eassnnreeeeeens 51
FIGURE 3-1. SCISSORS ARMS INSTALLATION ...ttt ettt ettt e e e et e e e e e e e e e e e e e e e e e e e e e e e e nnnnneeeeeas
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

SECTION 4 = PLATFORM. ...ttt ittt ettt e e s et e ook s et oo a et oo s e et oo as et e e e s b et e e e b et e e ehn e e e e e s et e s e en et e e snn e e e nsre e e e nenes 61
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION ....coittiiiitiite ettt ettt e s 62
FIGURE 4-2. CONSOLE PANEL PARTS ...ttt ittt et e e ekt e e et e e s s et e e aan et e e stn e e e s nnn e e e e annneeenas 66

SECTION 5 = CYLINDER .....oeiiiiiiite ittt ettt s bt ettt e e e e et e e s e et e e es et e e e b et e e e ba e e e e ee R e e e e e abn et e s e e et e e enn e e e ssre e e e nanes 69
FIGURE 5-1. LIFT CYLINDER ASSEMBLY ..ottt ittt ettt et e e s s e e e s et e e s e e e s nnn e e e e nnrne e e e
FIGURE 5-2. STEER CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) .....utiitiiiiieiiie ittt
FIGURE 5-3. STEER CYLINDER ASSEMBLY (SERVICE REPLACEMENT) ....ctttiiiiitieiiie ittt
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT) ...ciiiiitiiiiiee ittt 78
FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) ..ottt 80
FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT) ....outtiiiiitiiiiite ettt 82

SECTION 6 - HYDRAULIC ..o e oo e s s bbb et e e e e s s s bbb et e e e e e s s s b e e e e e e e e s s snab e e e e e s 85
FIGURE 6-1. HYDRAULIC DIAGRAM ..ottt e e s e e e e e e ba e e e e e e s s e srr e e e e 86

SECTION 7 = ELECTRICAL ...eeteeet ettt ettt e ettt e oo 4ottt e e e e e s e et e e e e e e e s e e e et e e e e e e et b a e et e e e e e s e nnnnr e e e e e e e s asnnnnneeeeens 91
FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL ...ttt ettt e e e e e e e e s e e e e ns 92

SECTION 8 - DECALS ...ttt ettt oot et e e oo ettt e e e e e s s e e et e e e e e e e e e e et e e e e e e e e bR e e et e e e e e e s nne et e e e e e e e ssnen e et e e e e e annnnneeeeens 107
FIGURE 8-1. DECAL INSTALLATION. ..ttt ittt ettt ettt e e oo e e ettt e e e e o e e e e e e e e e e s e e e et e e e s e s nnnr e et e e e e e snnnreeeeeens 108

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ... 111
FIGURE 9-1. MODEL 203-24 STANDARD PARTS
FIGURE 9-2. MODEL 203-24 VARIABLE PARTS ... e

SECTION 10 - SPECIAL OPTIONS ... eiiiiiii ittt ottt e e e ettt e e e e e o bt e e e e e oo b e et e e e e e e e b e e et e e e e e s e s b ber e et e e e e e annnreeeeeens 115
FIGURE 10-1. SPECIAL OPTIONS ..ottt ettt e ettt e e e e e st e e e e e oo ekttt e e e e o e s e et et e e e e e s e e s e et e e e s e snn s e e et e e e e e aanrreeeeeens 116

PART NUMBER INDEX ... oo e e oo oo s e e et e e e e e e s a b et e e e e e e s ab b e e e e e e e s e s sssbae e e e e e e s sannnnneeeeeeeaans 117

3121308 203-24 7






SECTION 1 - FRAME

SECTION 1 - FRAME

3121308 203-24 9



10

SECTION 1 - FRAME

M NN
g 88
Y
i @Q@
~N OO N M <
58 88%

FIGURE 1-1. STEERING INSTALLATION

203-24

3121308



FIGURE 1-1. STEERING INSTALLATION

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
92 $000182 4 Bushing (Prior to SN 1200010708)

S20324L-110-00-1 Ref FRAME INSTALLATION
180 S000182 4 Bushing

S20324L-120-00-0 Ref FRONT AXLE INSTALLATION
202 S201005 2 Cap
203 S200243 2 Washer
213 S006615 1 Spindle, Left
213A S001551 1 Bushing
214 S006665 1 Spindle, Right
214A S001551 1 Bushing (Not Shown)
215 S006812 1 Rod, Tie
220 S900052 1 Pin
221 S200252 1 Washer (50mm O.D.)
222 S200253 1 Washer (40mm O.D.)
228 S201004 2 Pin
229 S900053 1 Pin
233 H000299 NLA Cylinder, Steering (Use p/n H900007) (See CYLINDER SECTION

for Breakdown):

237 0761214 8 Bolt, M12x30
238 0761210 3 Bolt, M12x20
239 4832100 11 Lockwasher, M12
240 0701230 1 Bolt, M12x125
241 3291205 1 Nut, M12
242 S000141 6 Fitting, Grease
243 S001613 2 O-Ring
244 S005143 2 Seal

S15322L-110-48-0 Ref FRAME ACCESS PLATE
301 S200273 1 Plate, Access (Not Shown - On Frame Between Front Wheels)

X20324L Ref MISCELLANEOUS PARTS LIST COMPONENTS 2
402 S000141 6 Fitting, Grease
403 S000142 6 Cap, Grease Fitting
3121308 203-24 11



SECTION 1 - FRAME
FIGURE 1-2. REAR AXLE INSTALLATION

2222222222222



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
S20324L-130-00-0 Ref REAR AXLE INSTALLATION
1 0100019 AR Loctite
2 0712022 8 Bolt, M20x65
3 3332011 8 Nut, M20
4 5242000 16 Washer, Hardened
5 $201059 1 Weldment, Rear Axle

3121308 203-24 13



SECTION 1 - FRAME




SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11

46 H000219 4 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for

Breakdown)
65 H000443 4 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for

Breakdown)
90 Ref Wheel and Tire Assembly Options:

Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installing on a machine.
Refer to Operation and Safety or Service and Maintenance
Manuals. Purchase individual tire and/or rim only if able to
foam fill tire and wheel assembly, otherwise, purchase
complete assembly.

90 Ref Wheel and Tire Assembly (Prior to SN 1200008400)
90 S000154 NLA RH (Use p/n S900333)
90 S000154 NLA LH (Use p/n S900333)
920 70000151 AR Tire (1 per Assembly)
920 70000152 AR Rim (1 per Assembly)
90 Ref Wheel and Tire Assembly (SN 1200008400 through
1200015548)
90 S$900226 2 RH C
90 $900225 2 LH C
90 4520288 AR Tire (1 per Assembly)
90 S900227 AR Rim (1 per Assembly)
S20324L-120-00-0 Ref FRONT AXLE INSTALLATION

130 H000219 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for

Breakdown)
131 H000443 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for

Breakdown)
132 Ref Wheel and Tire Assembly Options:

Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installing on a machine.
Refer to Operation and Safety or Service and Maintenance
Manuals. Purchase individual tire and/or rim only if able to
foam fill tire and wheel assembly, otherwise, purchase
complete assembly.

132 Ref Wheel and Tire Assembly (Prior to SN 1200008400)

132 S000154 NLA RH (Use p/n S900333)

132 S000154 NLA LH (Use p/n S900333)

132 70000151 AR Tire (1 per Assembly)

132 70000152 AR Rim (1 per Assembly)

132 Ref Wheel and Tire Assembly (SN 1200008400 through

1200015548)

132 S900226 1 RH

132 S900225 1 LH

132 4520288 AR Tire (1 per Assembly)

132 S900227 AR Rim (1 per Assembly)

135 0771619 16 Bolt, M16x55

136 5241600 16 Flatwasher, Hardened

S20324L-130-00-0 Ref REAR AXLE INSTALLATION

215 H000219 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)

216 H000443 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)

3121308 203-24 15



SECTION 1 - FRAME

16

ITEM PART NUMBER QTY DESCRIPTION REV
220 0771619 16 Bolt, M16x55
221 5241600 16 Flatwasher, Hardened
X20324L Ref MISCELLANEOUS PARTS LIST COMPONENTS 2
301 S003991 24 Nut, Wheel
203-24 3121308






SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

25

Uy
Al
y

A

A

18 203-24

3121308



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000443 Ref DRIVE MOTOR ASSEMBLY D
3 7027861 1 Seal, Dust
5 See Note NSS Seal, Shaft (Note: Use Item 25)
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 See Note 1 Shaft and Housing (Note: Not Available - Replace Complete
Assembly)
14 7027941 1 Shaft, Cardan
16 See Note NSS O-Ring (Note: Use Item 25)
17 7027939 1 Plate, Distributor
18 See Note 1 Gear Set (Note: Not Available - Replace Complete Assembly
19 7027940 1 Cover, End
20 See Note NSS Washer (Note: Use Item 25)
21 See Note 7 Screw, M8 x 45mm (Note: Not Available - Purchase Locally)
25 7020127 1 Seal Kit - HO00443 Motor (Includes Items 3, 5, 16 & 20)

3121308 203-24 19



SECTION 1 - FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

20 203-24 3121308



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000219 Ref DRIVE HUB ASSEMBLY D

2 See Note 1 Spindle (Note: Not Available - Replace Complete Assembly)

5 See Note 1 Hub (Note: Not Available - Replace Complete Assembly)

6 70000239 1 Gear Ring

7 See Note 1 Cover (Note: Not Available - Replace Complete Assembly)

8 See Note 1 Flange (Note: Not Available - Replace Complete Assembly)

9 See Note 1 Coupling (Note: Not Available - Replace Complete Assembly)

10 See Note 1 Thrustwasher (Note: Not Available - Replace Complete Assembly)

11 See Note 1 Thrustwasher (Note: Not Available - Replace Complete Assembly)

12 See Note 1 Circlip (Note: Not Available - Purchase Locally)

14 See Note 3 Gear, Planetary (Note: Not Available - Replace Complete
Assembly)

17 See Note 3 Pin (Note: Not Available - Replace Complete Assembly)

18 See Note 6 Thrustwasher (Note: Not Available - Replace Complete Assembly)

19 See Note 6 Spacer (Note: Not Available - Replace Complete Assembly)

26 70000240 1 Pinion, Sun

33 See Note 1 Piston (Note: Not Available - Replace Complete Assembly)

34 70000241 16 Spring

35 70000242 5 Disc

36 70000243 6 Disc

37 70000244 1 Nut, Lock

39 70000245 2 Bearing

40 70000246 1 Bearing

41 70000247 1 Bearing

42 See Note 6 Bearing (Note: Not Available - Replace Complete Assembly)

43 See Note 1 Circlip (Note: Not Available - Purchase Locally)

44 See Note 1 Circlip (Note: Not Available - Purchase Locally)

45 See Note 1 Disc (Note: Not Available - Replace Complete Assembly)

46 See Note 1 Circlip (Note: Not Available - Purchase Locally)

a7 See Note 1 Plug (Note: Not Available - Purchase Locally)

48 70000248 1 O-Ring

49 70000249 2 O-Ring

50 70000250 1 O-Ring

51 70000251 1 O-Ring

52 70000252 1 O-Ring

53 70000253 1 Oil Seal

54 70000254 1 Gasket

55 70000255 1 O-Ring

56 70000256 1 Ring, Blocking

57 70000257 1 O-Ring

58 70000258 1 Ring, Blocking

59 See Note 8 Screw (Note: Not Available - Purchase Locally)

60 See Note 2 Screw (Note: Not Available - Purchase Locally)

61 See Note 2 Screw (Note: Not Available - Purchase Locally)

62 See Note 2 Plug (Note: Not Available - Purchase Locally)

63 See Note 2 Washer (Note: Not Available - Purchase Locally)

64 See Note 1 Plug (Note: Not Available - Purchase Locally)

65 See Note 1 Disc (Note: Not Available - Replace Complete Assembly)

66 70000259 6 Stud, Threaded

67 70000260 1 O-Ring

3121308 203-24 21



SECTION 1 - FRAME

22

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

68

70000346

Gear Kit, Reduction

203-24

3121308






SHOWN)
71 (REAR -

0—0
0—CG—0

70 (FRONT -
NOT SHOWN)

=]
Sk
=)

< 0o
prpop
©
0—0
—F=—=—00 0
® Og—0
2 Lol TN
/ 5 5 8
<

FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

SECTION 1 - FRAME

103
310
312

3121308

203-24

80—

24



SECTION 1 - FRAME
FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
12 E000230 4 Plug
14 E000248 4 Gland, Cable
21 E000359 4 Switch, Limit
70 H000558 2 Valve, Leveling Cylinder (Front -8 Bar) C
71 H000559 2 Valve, Leveling Cylinder (Rear -1 Bar) C
79 H005778 NLA Cylinder, Leveling (Use p/n H900018) (Right Front, Left Rear) (See
CYLINDER SECTION for Breakdown):
80 HO005779 NLA Cylinder, Leveling (Use p/n H900019) (Left Front, Right Rear) (See
CYLINDER SECTION for Breakdown):
98 4032015 8 Screw, M10x55
99 4812000 8 Flatwasher, M10
100 S001640 4 Bumper
103 S004500 Non-Slip Strip (Including 1200003156)
S20324L-110-03-0 Ref FRAME END PLATE INSTALLATION
222 S900002 2 Plate
223 S900003 2 Gasket
224 0760608 8 Screw, M6x12
225 4831700 8 Lockwasher, M6
S20324L-180-00-1 Ref LADDER INSTALLATION
309 S900064 1 Ladder
310 S004500 Non-Slip Strip (Including 1200003156)
312 3820510 24 Rivet, Blind (Including 1200003156 )
313 0761010 4 Bolt, M10x20
314 4812000 4 Flatwasher, M10
315 4832000 4 Lockwasher, M10
S15322L-190-00-0 Ref LEVELING VALVE LIMIT SWITCHES INSTALLATION D
405 S004039 4 Cover, Leveling Valve
406 S900013 4 Plate
407 S900014 8 Tube
410 S900021 4 Bracket, Switch
413 E000359 4 Switch, Limit
414 4831500 16 Lockwasher, M4
415 4031510 16 Screw, M4x30
416 3290405 16 Nut, M4
417 0700816 8 Bolt, M8x40
418 0700832 16 Bolt, M8x150
419 4811900 16 Flatwasher, M8

3121308 203-24 25






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121308 203-24 27



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

28 203-24 3121308



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
1 E000044 1 Switch, Tilt
3 E000057 1 Terminal, Battery (Negative)
4 E000058 1 Terminal, Battery (Positive)
5 E000059 1 Switch, Battery Disconnect
5 70001114 1 Handle
6 E000063 1 Horn
8 E000083 AR Cable, Control (25 Wire)
9 8008750 2 Battery
10 E000102 1 Connector Housing, Female 24-Pin
11 E000103 1 Connector Housing, Male 24-Pin
19 E000275 1 Cable, Battery Connector
23 E000377 1 Switch, Emergency Stop
24 E000390 1 Switch, Leveling Cylinder Key
24 7027962 1 Key
25 E000391 3 Block, Contact
28 E000481 1 Insert, Female 24-Pin Connector
33 H000019 1 Valve, Lowering
33 7012986 1 Call
33 7012941 1 Cartridge
33 7010543 1 Seal Kit
51 H000285 1 Pump Assembly, Hand (See HAND PUMP ASSEMBLY for
Breakdown)
54 HO000311 1 Filter, Mini High Pressure
54 70000020 1 Element
56 H000324 1 Valve Assembly, Main (See MAIN VALVE ASSEMBLY for
Breakdown)
61 H000363 1 Manifold, Pressure Distribution
62 H000370 NLA Valve, Steer (Note: Valve currently purchased from multiple
vendors. Service parts no longer available.)
69 H000536 1 Switch, Pressure
72 H000570 1 Shim, Pressure Switch
78 HO005376 NLA Valve Assembly, Drive (Use p/n 1001113273) (See DRIVE VALVE
ASSEMBLY for Breakdown)
S20324L-162-01-0 Ref ELECTRICAL MOUNTING PANEL ASSEMBLY A
106 S200265 1 Panel, Electrical Carrier
S15322L-163-13-0 Ref PRESSURE DISTRIBUTION MANIFOLD BRACKET ASSEMBLY
201 S200267 1 Bracket, Hydraulic Pressure Manifold (Not Shown)
S20324L-163-18-0 Ref VALVE MOUNTING BRACKET ASSEMBLY D
304 S201091 1 Bracket, Valve Mounting
S20324L-163-20-0 Ref BATTERY TRAY ASSEMBLY
403 S200274 1 Tray, Battery
S015312-600-07-0 Ref GROUND CONTROL SWITCH MOUNTING PANEL
501 S200263 1 Panel, Switch Mounting
Ref ELECTRICAL COMPONENTS
E000499 Ref Electrical Components (Prior to SN 1200004651) B
E900002 Ref Electrical Components (SN 1200004651 through 1200015548) 3
610 Ref Main Terminal Box (See MAIN TERMINAL BOX for Breakdown)
611 E000102 1 Connector Housing, Female 24-Pin
612 E000482 1 Insert, Male 24-Pin Connector

3121308 203-24 29



SECTION 2 - GROUND CONTROLS

30

ITEM PART NUMBER QTY DESCRIPTION REV
635 E000083 AR Cable, Control (25 Wire)
H900025 Ref HYDRAULIC DIAGRAM COMPONENTS 3-C
707 HO000311 1 Filter, Mini High Pressure
707 70000020 1 Element
710 HO000019 1 Valve, Lowering
710 7012986 1 Cail
710 7012941 1 Cartridge
710 7010543 1 Seal Kit
717 HO000324 1 Valve Assembly, Main (See MAIN VALVE ASSEMBLY for
Breakdown)
725 HO005376 NLA Valve Assembly, Drive (Use p/n 1001113273) (See DRIVE VALVE
ASSEMBLY for Breakdown)
726 HO00536 1 Switch, Pressure
727 HO00570 1 Shim, Pressure Switch
733 H000285 1 Pump Assembly, Hand (See HAND PUMP ASSEMBLY for
Breakdown)
738 H000370 1 Valve, Steer (Note: JLG purchases this valve from multiple
vendors so no service parts are offered.)
741 H000363 1 Manifold, Pressure Distribution
Ref ENGINE INSTALLATION
S15322L-161-00-0 Ref Engine Installation (Including 1200003156) 0-B
H900002-161-00-0 Ref All Machines (Excluding 1200003156) 1-D
801 H005559 1 Control Box, Deutz Engine
801 70001352 1 PC Board with LEDs
801 70001353 1 E-Prom w/ Software
801 70001355 1 Diode
801 70000634 1 Hourmeter
801 70000635 2 Switch, Pushbutton
801 70001122 4 Mount, Isolator
X20324L Ref MISCELLANEOUS PARTS LIST COMPONENTS 2
906 S001443 2 Chain
908 S001677 2 Ring, Key
203-24 3121308






SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

3121308

203-24

32



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000324 Ref MAIN VALVE ASSEMBLY E
2 H000353 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00353 Section
2A 8007944 1 Supply Assembly, Pilot
2B 7027912 1 Relief Assembly
3 H000352 1 Pilot Supply, External
4 7028847 6 Valve Section (With Relief Valve) (All Functions Except Lift) (was
p/n HO00188)
4 H000031 6 Seal Kit - 7028847 Section (Use p/n 8007935)
5 HO000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
5 H000031 1 Seal Kit - HO00542 Section (Use p/n 8007935)
6 H000580 1 End Plate
6 See Note NSS Seal Kit - HO00580 Section (Note: Use Item 21)
7 HO000602 1 Valve, Relief (Platform Function Only)
8 H005250 11 Valve, Relief (All Functions Except Lift Function)
9 HO000390 1 Spool (Platform)
10 7027915 1 Spool (Drive)
11 HO000516 1 Spool (Lift)
12 HO000512 4 Spool (Outrigger)
13 H000191 6 Activator, Electrical (On-Off) (All Functions Except Drive)
13 HO000032 6 Seal Kit - HO00191 Electrical Activator (Use p/n 8007954)
13 7028846 24 Screw, Mounting

13 7028849 6 Connector, DIN (Black)

14 H000206 1 Activator, Electrical (Proportional High) (Drive Function Only)

14 HO000032 1 Seal Kit - HO00206 Electrical Activator (Use p/n 8007954)

14 7028846 4 Screw, Mounting

14 8007953 1 Connector, DIN (White)

15 7028893 7 Activation Assembly, Mechanical (was p/n HO00187)

15 H005248 7 Seal Kit - 7028893 Mechanical Activator (Use p/n 8007894)

15A 1003107 14 Nut, Seal (2 per Assembly)

15A 8007915 14 Pin, Threaded (2 per Assembly)

15B 0318854 28 Screw (4 per Assembly)

15C H005247 7 Base and Lever Assembly (1 per Assembly)

15D 0307544 7 Screw (1 per Assembly)

15D 0893076 7 Washer (1 Per Assembly)

20 8003064 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)

21 7028848 9 Seal Kit for Between Valve Sections (was p/n H005249) (Note:

One Seal Kit does both sides of section.)

3121308 203-24 33



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. DRIVE VALVE ASSEMBLY

N\

103

Q, [ 93 <Ces

@ 105 FAR SIDE

111
110 NEAR SIDE
109 FAR SIDE

34 203-24 3121308



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. DRIVE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

Ref DRIVE VALVE ASSEMBLY
1 H005376 Ref Drive Valve Assembly (Original Equipment)
Ref Note: No Service Parts Available. Use p/n 1001113273 as
Replacement.
100 1001111759 Ref Drive Valve Assembly (Service Replacement for HO05376
Valve)

101 70003606 1 Cartridge, Relief

102 70003606 1 Cartridge, Relief

103 70003607 1 Cartridge, Flow Divider

104 70003608 1 Cartridge, Flow Divider

105 70003608 1 Cartridge, Flow Divider

106 70003609 1 Directional Valve Assembly

107 70003610 1 Directional Valve Assembly

108 70003609 1 Directional Valve Assembly

109 70003611 1 Orifice .8mm

110 70003611 1 Orifice .8mm

111 See Note 2 Plug (Note: Not Available - Purchase Locally)

3121308 203-24 35



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. HAND PUMP ASSEMBLY

102

602 @ -~ S.N/

/ ~ €0z %
D)) g0z () rA 5 ¢
.\x\\@\\ f W\SN @\@W

@ mw\wou ﬂm/@@ﬁf e

3121308

203-24

36



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY D
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See Items 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 See Note 1 Plug (Note: Not Available - Purchase Locally)

103 See Note 1 Plug (Note: Not Available - Purchase Locally)

104 See Note 1 Body (Note: Not Available - Purchase Pump Assembly)

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 See Note 1 Body (Note: Not Available - Purchase Pump Assembly)

202 70000529 3 Ball

203 70000530 8 Ring

204 See Note 2 Bolt, M8 x 8mm (Note: Not Available - Purchase Locally)

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 See Note 1 Plug (Note: Not Available - Purchase Locally)

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 See Note 1 Nut, M10 (Note: Not Available - Purchase Locally)

213 70000537 1 Seal

214 See Note 1 Setscrew (Note: Not Available - Purchase Locally)

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121308 203-24 37



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. MAIN TERMINAL BOX

S ADRORTENT R0
DR %E@EEDEQ@Q
S

38 203-24 3121308



SECTION 2 - GROUND CONTROLS

FIGURE 2-5. MAIN TERMINAL BOX

ITEM PART NUMBER QTY DESCRIPTION REV

Ref MAIN TERMINAL BOX

1 0140011 1 Alarm

2 E000189 1 Card, Pump Delay

3 E000214 1 Card, Nivolux Control

4 E000218 1 Card, Complex Control

5 E000375 1 Housing, Control Box

6 E000419 5 LED, Red

7 E000457 1 Relay

8 E001206 1 Sensor, Level

9 E001375 1 Relay

10 E001376 1 Base, Relay

11 E007404 1 Card, Trigger Control

12 E700100 1 Module, Load Sensing

13 E900057 1 Decal, Cover

14 E900059 2 Rail, DIN

15 E900060 1 Strip, Terminal

16 E000412 1 Switch, Deck Extend

17 E000436 1 Switch, Lift

18 E000378 1 Switch, Key

19 Ref Strain Relief, PG7 (Not Shown)

20 E000018 6 Strain Relief, PG9 (Not Shown)

21 E000015 9 Strain Relief, PG13.5 (Not Shown)

22 E000303 1 Strain Relief, PG16 (Not Shown)

22 E000292 1 Nut, Brass (For PG16 Strain Relief - Not Shown)

23 E000304 1 Strain Relief, PG21 (Not Shown)

24 E900004 1 Harness, Chassis (Not Shown)

24 E000102 1 Connector Housing, Female 24-Pin (Not Shown)

24 E000481 1 Connector Insert, Female 24-Pin (Not Shown)

25 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)

26 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)

27 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)

28 70000955 1 Connector (8 Pin for Complex Board - Not Shown)

29 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)

30 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

3121308 203-24 39



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

40 203-24

3121308



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
30 H000013 1 Gauge, Hydraulic Oil Level (Prior to SN 1200012123)
37 H000048 1 Fitting, Fuel Hose (Not Shown)
38 HO000049 1 Fitting, Fuel Hose (Not Shown)
39 H000051 2 Strap, Fuel Tank (Not Shown)
41 H000077 1 Valve, Directional Control
41 7017444 1 Call
41 7017414 1 Cartridge
41 2900708 1 Seal Kit
47 H000241 1 Breather (Prior to SN 1200012123)
53 H000310 1 Pump, Hydraulic
53 70000938 1 Seal Kit, Front Pump Section
53 70000939 1 Seal Kit, Middle Pump Section
53 70000941 1 Seal Kit, Rear Pump Section
53 70000940 1 Seal Kit, Adapter
63 H000412 1 Tank, Fuel (Located on Frame - Not Shown)
68 H000527 1 Filter, Pressure
68 70000022 1 Element
84 H005783 1 Seal, Breather (Including 1200003156)
105 S005171 1 Pipe, Exhaust Flex (Not Shown)
106 S005172 3 Clamp, Exhaust (Not Shown)
Ref ENGINE ASSEMBLY INSTALLATION
S15322L-161-00-0 Ref Engine Assembly Installation (Including 1200003156) 0-B
H900002-161-00-0 Ref All Machines (Including 1200003156) 1-A
203 S200024 1 Tailpipe
211 0701227 4 Bolt, M12x100
212 4812100 4 Flatwasher, M12
213 3291205 4 Nut, M12
214 3291001 3 Nut, M10
215 0761012 7 Bolt, M10x25
216 4812000 7 Flatwasher, M10
217 4832000 7 Lockwasher, M10
233 S005171 1 Pipe, Exhaust Flex (Not Shown)
234 S005172 3 Clamp, Exhaust (Not Shown)
S15322L-161-01-0 Ref ENGINE TRAY INSTALLATION Cc
322 0761010 2 Bolt, M10x20
323 4832000 2 Lockwasher, M10
324 0761614 2 Bolt, M16x30
325 4812300 2 Flatwasher, M16
326 S200268 1 Bracket, Air Filter
327 S200262 1 Tray, Engine
S15322L-161-03-0 Ref TAILPIPE ASSEMBLY
406 S200024 1 Tailpipe
S15322L-161-05-0 Ref HYDRAULIC TANK INSTALLATION A
519 Ref Hydraulic Tank Options:
519 HO000009 1 Hydraulic Tank (See Items 701 - 703 for Breakdown) (Prior to
SN 1200012123)
519 1001091075 1 Hydraulic Tank (See Items 801 - 803 for Breakdown) (SN
1200012123 through 1200015548)
525 0760812 10 Bolt, M8x22 (Prior to SN 1200010203)
3121308 203-24 41



SECTION 2 - GROUND CONTROLS

42

ITEM PART NUMBER QTY DESCRIPTION REV
526 4811900 10 Flatwasher, M8 (Prior to SN 1200010203)
529 4010408 6 Bolt, M4x12
530 H000241 1 Breather (Prior to SN 1200012123)
531 H000013 1 Gauge, Hydraulic Oil Level (Prior to SN 1200012123)
S15322L-166-04-0 Ref PRESSURE FILTER AND VALVE BRACKET ASSEMBLY
603 S200264 1 Bracket, Oil Pressure Filter
HO00009 Ref HYDRAULIC TANK ASSEMBLY (Prior to SN 1200012123) H
701 0760810 10 Bolt, M8x20 (SN 1200010203 through 1200012123)
702 4811900 10 Flatwasher, M8 (SN 1200010203 through 1200012123)
703 3960605 1 Seal (SN 1200011075 through 1200012122)
1001091075 Ref HYDRAULIC TANK ASSEMBLY (SN 1200012123 through B
1200015548)
802 H000013 1 Gauge, Hydraulic Oil Level
803 H000241 1 Breather

203-24

3121308






SECTION 2 - GROUND CONTROLS
FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION

e <5 e

N 57
9~

44 203-24

/ZEQE%§§§§§;§§j §

3121308



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
34 H000038 4 Hose, 5.5mm Fuel (Not Shown)
35 HO000039 4 Hose, 7.5mm Fuel (Not Shown)
36 HO000040 4 Clamp, Hose (Not Shown)
64 Ref Engine, Deutz Options: (See Items 401 - 417 for Breakdown)
64 HO000439 1 Engine, Deutz (Including 1200003156)
64 H900002 1 All Machines (Excluding 1200003156)
Ref ENGINE INSTALLATION
S15322L-161-00-0 Ref Engine Installation (Including 1200003156 ) 0-B
H900002-161-00-0 Ref All Machines (Excluding 1200003156) 1-A
110 Ref Engine, Deutz Options: (See Items 401 - 417 for Breakdown)
110 HO000439 1 Engine, Deutz (Including 1200003156)
110 H900002 1 All Machines (Excluding 1200003156)
118 0700817 2 Bolt, M8x45
119 4811900 2 Washer, M8
120 4831900 2 Lockwasher, M8
121 3290801 2 Nut, M8
122 70000066 1 Filter Assembly, Air
122 H005232 1 Element, Primary (Outer)
122 70000054 1 Element, Safety (Inner)
122 70000262 3 Clip, End Cap
123 H005236 1 Hose, Intake (Intake Pipe to Air Cleaner)
124 8005376 2 Clamp, 65mm Hose
125 70000262 7 Clamp, 70-90x13 Hose
126 H005241 1 Clamp, C50-70x13 Hose
127 H005237 2 Hose, Intake 70x80x65mm
128 H005238 2 Pipe, Intake Elbow
129 H005234 1 Tube, Rubber Intake
130 H005239 1 Pipe, Intake 70x80x100mm
132 70000052 1 Hose, 50-70mm Adapter
Ref ENGINE COMPONENTS
H000439 Ref Engine Components (Including 1200003156)
H900002 Ref All Machines (Excluding 1200003156)
201 7020455 1 Muffler
202 7020023 1 Filter, Fuel
203 70000059 1 Starter (Not Shown)
203 7026608 1 Solenoid, Starter
204 7016331 1 Filter, Oil
205 7027238 1 Pump, Fuel Supply
205 7020411 1 Seal, O-Ring
206 7020465 2 Cap, Filler
207 7020414 1 V-Belt (Not Shown)
208 7024579 1 Gear, Ring (Not Shown)
209 7027248 1 Dipstick
209 70000044 1 O-Ring, Dipstick
210 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
210 70000061 1 Spring
210 70000060 1 Harness
210 7027249 1 O-Ring
211 7027239 1 Solenoid, Start (Threads into Side of Front Cover - Not Shown)

3121308 203-24 45



SECTION 2 - GROUND CONTROLS

46

ITEM PART NUMBER QTY DESCRIPTION REV
212 H004080 1 Flange, Pump Mounting

213 70000050 1 Indicator, Clog

214 H004089 1 Centa-Coupling

215 H005224 1 Solenoid Assembly, Throttle Control

215 70000055 1 Solenoid

215 70000056 1 Cable, Electrical

216 70000057 1 Generator (Not Shown)

216 70000058 1 Regulator (Not Shown)

217 70000922 3 Glow Plug (Not Shown)

217 7020492 3 Sealing Ring, Glow Plug (Not Shown)

218 7020168 1 Sender, Oil Temperature

218 7020480 1 Seal (Not Shown)

219 7020443 1 Switch, Oil Pressure (Not Shown)

220 7020449 1 Gasket, Intake Manifold (Not Shown)

221 7020459 1 Thermostat (Not Shown)

222 7020495 1 Pump, Ol

222 7020468 1 Seal, Oil Pump

223 7020471 1 Gasket, Exhaust Manifold (Not Shown)

224 7027245 1 Filter, In-Line Fuel

225 7027246 AR Pump, Fuel Injection (Series A) (Not Shown)
225 7027608 AR Pump, Fuel Injection (Series B) (Not Shown)
225 7027609 AR Pump, Fuel Injection (Series C) (Not Shown)
225 7027610 AR Pump, Fuel Injection (Series D) (Not Shown)
227 70001136 1 Mount, Motor (LH Front)

227 70001137 1 Mount, Motor (RH Front)

228 70001138 2 Mount, Motor (Rear)

203-24

3121308






SECTION 2 - GROUND CONTROLS
FIGURE 2-8. HOODS INSTALLATION

VALVE SIDE

355
356
357
o 7437
[ 404_| > (e136
x 603 >
340 £ ENGINE SIDE

—513

337 ENGINE SIDE (SHOWN)
334 VALVE SIDE (NOT SHOWN) °| 520
521
522

353

48 203-24

3121308



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
89 S000056 4 Strap, Hood
94 S000246 4 Spring, Gas
101 S001676 2 Handle
S20324L-110-00-0 Ref FRAME INSTALLATION
202 S900007 4 Pin
S20324L-150-00-1 Ref HOODS INSTALLATION
332 S900060 8 Spacer
333 $S900057 1 Panel, RH Cabinet Top Filler
334 S900056 1 Hood, RH
335 $S900058 1 Panel, LH Cabinet Top Filler
336 $S900059 1 Cover, LH Cabinet Top
337 S900055 1 Hood, LH
340 S900079 4 Bolt, Special
343 S000246 4 Spring, Gas
344 S000056 4 Strap, Hood
345 S001676 2 Handle
346 0760608 4 Bolt, M6x12
347 4831700 4 Lockwasher, M6
348 0760814 4 Bolt, M8x30
349 3290805 4 Nut, M8
350 0761010 4 Bolt, M10x20
351 4832000 4 Lockwasher, M10
352 0760517 4 Bolt, M5x45
353 3290505 4 Nut, M5
354 Ref Rivet, M4 Blind (Not Shown)
355 0761012 8 Bolt, M10x25
356 3291005 8 Nut, M10
357 4812000 8 Washer, M10
358 0700621 8 Bolt, M6x65
359 3290605 8 Nut, M6
360 4811700 8 Washer, M6
Ref ENGINE INSTALLATION
S15322L-161-00-0 Ref Engine Installation (Including 1200003156) 0-B
H900002-161-00-0 Ref All Machines (Excluding 1200003156) 1-A
404 S900005 1 Pipe, Air Intake
431 70000051 1 Cap, Intake Pipe
435 0760812 4 Bolt, M8x25
436 3290805 4 Nut, M8
437 4811900 4 Washer, M8
S15322L-161-02-0 Ref COOLING FAN SHROUD INSTALLATION 2
509 S200270 1 Shroud, Fan
510 S200272 1 Plate, Access Cover
513 S200271 1 Screen, Safety
518 0760608 4 Bolt, M6x12
519 4811700 4 Washer, M6
520 0760814 AR Bolt, M8x30
521 3290805 10 Nut, M8
522 4811900 20 Washer, M8
S15322L-161-04-0 Ref AIR INTAKE PIPE ASSEMBLY

3121308 203-24 49



SECTION 2 - GROUND CONTROLS

50

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

603

S900005

Pipe, Air Intake

203-24

3121308



SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121308 203-24 51



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION

52 203-24 3121308



SECTION 3 - SCISSORS ARMS

N
\ 113

o
@ gl

123 411

3121308 203-24 53



SECTION 3 - SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION
ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
2 E000045 39 Strain Relief, PG21 (Not Shown)
15 E000269 4 Strain Relief, PG13.5
92 $000182 22 Bushing (Prior to SN 1200010708)
S20324L-200-00-0 Ref SCISSOR ARM ASSEMBLY 1
108 S000124 22 Bearing, Ball Thrust
109 $S001237 2 Bearing, Ball Thrust
110 5201582 2 Bearing, Ball Thrust
111 $S000123 6 Bearing, Ball Thrust
112 $001240 11 Nut, 80mm
113 S001241 1 Nut, 200mm
114 S000021 1 Nut, 90mm
115 S000191 3 Nut, 60mm
116 S000234 11 Ring, 80mm Lock
117 S001238 1 Ring, 100mm Lock
118 S000129 1 Ring, 90mm Lock
119 S000233 Ring, 60mm Lock
120 $000182 22 Bushing
121 S000118 44 Bushing
122 $000189 2 Bushing
123 S000187 4 Bushing
124 S200911 2 Bushing
125 S001494 4 Bushing
126 $000188 6 Bushing
127 S000116 12 Bushing
135 S000141 32 Fitting, Grease
136 S201017 1 Prop, Safety
137 S200092 11 Washer w/ Retainer
138 S900257 1 Washer w/ Retainer
139 S900258 1 Washer w/ Retainer
140 S200090 3 Washer w/ Retainer
S20324L-210-00-0 Ref INNER SCISSOR ARM WELDMENTS
221 5201025 1 Arm, #1 Inner
222 5201028 1 Arm, #2 Inner
223 S201031 1 Arm, #3 Inner
224 S900261 1 Arm, #4 Inner
225 S201034 1 Arm, #5 Inner
226 S201037 1 Arm, #6 Inner
S20324L-220-00-0 Ref OUTER SCISSOR ARM WELDMENTS
323 S201027 1 Arm, LH #1 Outer
324 S201026 1 Arm, RH #1 Outer
325 S201030 1 Arm, LH #2 Outer
326 S201029 1 Arm, RH #2 Outer
327 S201033 1 Arm, LH #3 Outer
328 S201032 1 Arm, RH #3 Outer
329 S900263 1 Arm, LH #4 Outer
330 S900262 1 Arm, RH #4 Outer
331 S201036 1 Arm, LH #5 Outer
332 S201035 1 Arm, RH #5 Outer
333 S201039 1 Arm, LH #6 Outer
54 203-24 3121308



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
334 S201038 1 Arm, RH #6 Outer
S20324L-230-00-0 Ref SCISSOR PIN ASSEMBLIES B
409 S200175 1 Plate, Safety Prop Retainer
410 S200092 11 Washer w/ Retainer
411 S900257 1 Washer w/ Retainer
412 S900258 1 Washer w/ Retainer
413 S200090 3 Washer w/ Retainer
418 0760810 4 Bolt, M8x20
419 S007116 11 Pin, 90mm Diameter
420 S007117 1 Pin, 120mm Diameter
421 S900259 1 Pin, 100mm Diameter
422 S900260 3 Pin, 75mm Diameter
S20324L-240-00-1 Ref SCISSOR TO FRAME ATTACHMENT PIN INSTALLATION
501 S007036 1 Pin, Guide Block 85mm Diameter
507 S201024 2 Spacer
508 S004035 2 Block, Wear
509 S000141 7 Fitting, Grease
510 S007034 1 Pin, Scissor Stack To Frame Attaching 90mm Diameter
511 S900074 1 Pin, Lift Cylinder to Frame 90mm Diameter
512 S007035 1 Pin, Lift Cylinder to Scissor Arm 90mm Diameter
S20324L-240-00-2 Ref SCISSOR TO PLATFORM ATTACHMENT INSTALLATION
601 S007037 1 Pin, Platform Slide Support to Scissor Arm 75mm Diameter
602 S007038 1 Pin, Upper Scissor Arm 75mm Diameter
605 S200097 2 Pad, Wear
609 S000178 2 Bushing
610 S000227 2 Bushing
611 S000141 4 Fitting, Grease
612 0701629 3 Bolt, M16x120
613 3291605 3 Nut, M16
614 4812300 3 Flatwasher, M16
615 0761012 2 Bolt, M10x25
616 4812000 2 Flatwasher, M10
617 0761014 8 Bolt, M10x30
618 3291005 8 Nut, M10
619 4812000 8 Flatwasher, M10
620 S200096 2 Slide, Platform Support
621 S007039 2 Pin, Platform to Scissor Arm 40mm Diameter
S20324L-250-00-0 Ref SAFETY PROP ASSEMBLY
703 S201017 1 Prop, Safety
S20324L-260-00-0 Ref LIMIT SWITCH INSTALLATION
802 S900075 1 Panel, Limit Switch Mounting
804 S200134 4 Cam
S20324L-270-00-0 Ref SCISSOR ARMS CABLE INSTALLATION 1
901 E000045 39 Strain Relief, PG21 (Not Shown)
902 E000016 12 Strain Relief, PG16 (Not Shown)
903 E000301 12 Plug, PG16 (Not Shown)
Ref ELECTRICAL COMPONENTS
E000499 Ref Electrical Components (Prior to SN 1200004651) B
E900002 Ref Electrical Components (SN 1200004651 through 1200015548) 3
1001 E000359 4 Switch, Limit
S900223 Ref CABLE COVER PLATE
3121308 203-24 55



SECTION 3 - SCISSORS ARMS

56

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

1101

5900223

Plate, Cover (SN 1200008400 through 1200015548)

203-24

3121308






SECTION 3 - SCISSORS ARMS

58

FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

7 0 200,005 00, 2005 00g,
X A B I A
i A L R
21 / O 00.000,0000 000 20004 02g 000 8 010 04 002 7
- AT 5"":5"55#35"“,'4":/ )
"'? 007 "O'zzz‘l',z’#" V1o
0
oo

203-24

3121308



SECTION 3 - SCISSORS ARMS
FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
96 S000274 2 Screen, Long Safety
97 S000275 2 Screen, Short Safety
99 S001596 4 Spring
104 Ref Spring Rod Options:
104 S005042-01 4 Long (Was S005042)
104 S005042-02 4 Short (Was S005042)
S20324L-170-00-0 Ref SCISSOR PROTECTION INSTALLATION
203 S900063 4 Column, Lower
206 $900082 4 Column, Upper
213 $S900061 2 Tube, Long Upper
214 $900080 2 Tube, Short Upper
221 Ref Spring Rod Options:
221 S005042-01 4 Long (Was S005042)
221 S005042-02 4 Short (Was S005042)
222 S900081 4 Rod, Short Hanger
223 S900062 4 Rod, Long Hanger
224 S000275 2 Screen, Short Safety
225 S000274 2 Screen, Long Safety
227 0760810 18 Bolt, M8x20
228 3290801 18 Nut, M8
229 4811900 36 Flatwasher, M8
230 0761012 12 Bolt, M10x25
231 4832000 12 Lockwasher, M10
232 4812000 4 Flatwasher, M10
233 0761015 4 Bolt, M10x35
234 3291005 4 Nut, M10
235 S001596 4 Spring
236 4240032 70 Tie, Cable (Not Shown)

3121308 203-24 59






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121308 203-24 61



SECTION 4 - PLATFORM
FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

62 203-24 3121308



SECTION 4 - PLATFORM

63

203-24

3121308



SECTION 4 - PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
73 H000612 NLA Cylinder, Extension (Use p/n H900013) (See CYLINDER
SECTION for Breakdown)

87 S000030 1 Closer, Door

88 S000055 2 Bumper

116 S900028 1 Plate, Main Deck Front Floor

117 S900029 1 Plate, Main Deck Front Middle Floor

118 S900030 1 Door, Connector Compartment

119 S900031 1 Plate, Main Deck Rear Middle Floor

120 S900032 1 Plate, Main Deck Rear Floor

121 S900033 1 Plate, Extension Deck Front Floor

122 S900034 1 Plate, Extension Deck Rear Floor

S20324L-300-00-0 Ref PLATFORM INSTALLATION

205 S900017 2 Spacer

206 S900016 4 Spacer

207 HO000612 1 Cylinder, Extension (See CYLINDER SECTION for Breakdown)
208 S900015 1 Block, Cylinder Rod Attaching

209 S900155 2 Roller

210 S000031 1 Roller

211 S005049 4 Roller

212 S200223 4 Pin

214 0760614 10 Bolt, M6x30

215 0700619 2 Bolt, M6x55

216 0700818 2 Bolt, M8x50

217 0761014 4 Bolt, M10x30

218 0701022 8 Bolt, M10x70

219 0701224 14 Bolt, M12x80

223 3290605 12 Nut, M6

224 3290805 8 Nut, M8

225 3291005 12 Nut, M10

226 3291205 14 Nut, M12

227 3291605 1 Nut, M16

228 4811700 12 Flatwasher, M6

229 4811900 16 Flatwasher, M8

230 4812000 24 Flatwasher, M10

231 4812100 28 Flatwasher, M12

233 S000055 2 Bumper

234 S000030 1 Closer, Door

235 S001443 32 Chain

236 S000510 4 Cotter, M4 Spring

237 S000145 20 Cotter, M3 Spring

238 S000069 4 Thrustwasher

239 S003950 4 Ring, Snap

240 S000141 4 Fitting, Grease

242 S000237 2 Hinge

S2032L4-310-00-1 Ref MAIN PLATFORM DECK INSTALLATION A

315 S005049 4 Roller

319 S200226 1 Bracket, Extension Cylinder (Not Shown)

324 S200218 2 Channel, Safety

337 S201068 1 Weldment, Main Platform

64 203-24 3121308



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
339 S900229 1 Compartment, Connector
S20324L-311-00-0 Ref MAIN PLATFORM DECK RAILING INSTALLATION
419 S201079 1 Gate
424 S900155 1 Roller
430 S900017 1 Spacer
431 S201077 1 Rail, Right Front
432 S201078 1 Rail, Left Front
434 S000228 2 Hinge
435 S201072 1 Rail, Right Side
436 S201071 1 Rail, Left Side
437 S201075 1 Kick Board, Right Front
438 S201076 1 Kick Board, Left Front
439 S201070 2 Kick Board, Side
440 S201074 1 Kick Board, Right Bolted
441 S201073 1 Kick Board, Left Bolted (Not Shown)
S153221.-311-19-0 Ref GATE LATCH ASSEMBLY B
507 S200238 1 Latch
508 0760614 1 Bolt, M6x30
509 3290605 1 Nut, M6
510 4811700 2 Flatwasher, M6
S153221.-311-28-0 Ref PLATFORM RAILING CORNER LINK INSTALLATION
603 S200233 2 Link
604 S200223 4 Pin
606 0761014 2 Bolt, M10x30
607 3291005 2 Nut, M10
608 4812000 4 Flatwasher, M10
S20324L-320-00-0 Ref EXTENSION DECK INSTALLATION
713 S900110 2 Plate, Stop
714 S201080 1 Weldment, Extension Platform
718 S900016 4 Spacer
719 S900155 2 Roller
720 S900015 1 Block, Cylinder Rod Attaching
721 S900017 2 Spacer
S20324L-321-00-0 Ref EXTENSION DECK RAILING INSTALLATION
815 S201083 1 Rail, Rear
816 S201082 1 Rail, Right
817 S201081 1 Rail, Left
S015312-321-25-0 Ref GUIDE ROLLER INSTALLATION
901 S200231 2 Roller
902 S200230 2 Pin
906 4812300 2 Flatwasher, M16
907 3760499 2 Ring, Snap
X20324L Ref MISCELLANEOUS PARTS LIST COMPONENTS 2
1002 S000141 4 Fitting, Grease
1003 S000142 4 Cap, Grease Fitting
1004 S000145 20 Cotter, M3 Spring
1006 S001443 32 Chain
1007 S001445 122 Screw, Self-Tapping
1008 S001677 32 Ring, Key
3121308 203-24 65



SECTION 4 - PLATFORM

FIGURE 4-2. CONSOLE PANEL PARTS

3121308

203-24

66



SECTION 4 - PLATFORM
FIGURE 4-2. CONSOLE PANEL PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref CONSOLE PANEL PARTS
1 E000377 1 Switch, Emergency Stop (Momentary-Off-Type)
2 E000412 1 Switch, Push Button
3 E000511 1 Switch, Engine On/Off
4 E000051 1 Joystick
5 E000435 Switch, 3 Step (Slow/Fast/Diff.)
6 E000412 Switch, Push Button
7 E000435 Switch, 3 Step (Drive/Lift/Extend)
8 E000436 Switch, Steering
9 E000419 4 LED, Red
10 E000420 1 LED, Red Flashing
11 E001185 1 Housing, Control Box (Use p/n E001328)
12 E001190 Lid, Control Box
13 See Note 1 Cable Assy, Control (Note: Not Available - Purchase Individual
Components)
13A E000083 AR Cable (25 Wires)
13B E000103 1 Connector Housing, Male 24-Pin
13C E000482 1 Connector Insert, Male 24-Pin
14 E000304 1 Plug, PG 21
15 S000009 1 Bracket, Console Panel
16 2560141 2 Screw, Thumb (SN 1200004227 through 1200015548)
17 0181847 2 Clamp, Console Bracket (SN 1200004227 through 1200015548)
18 E000432 1 Nut, Brass
19 1001109990 6 Screw, Socket Head M3 x 30mm
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
108 E000083 AR Cable (25 Wires)
126 E000432 1 Nut, Brass
186 S000009 1 Bracket, Console Panel
225 0181847 2 Clamp, Console Bracket (SN 1200004227 through 1200015548)
226 2560141 2 Screw, Thumb (SN 1200004227 through 1200015548)

3121308 203-24 67






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121308 203-24 69



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER ASSEMBLY

>
N
y

&@ 27* / v

—

70 203-24 3121308



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H005782 Ref LIFT CYLINDER ASSEMBLY
1 S201000 1 Barrel Weldment
2 S200999 1 Rod Weldment
4 S201001 1 Piston
5 S201002 1 Head
16 $S000118 2 Bushing
17 S001735 2 Bushing
19 70000186 1 Screw, Throttle
20 70000187 1 Ring, Throttle
21 70000185 1 Plate, Throttle
22 See Note 1 Ring, Snap (Note: Not Available - Purchase Locally)
23 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
25 70000207 1 Ring, Wear
26 H003085 1 Wiper
27 H003091 1 Seal, Rod
28 H003098 1 Seal, Piston
29 H003108 1 O-Ring
30 H003114 1 O-Ring
0010656 Ref FINAL ASSEMBLY LIST COMPONENTS 11
31 H705721 1 Block, Hydraulic
32 H705722 2 Sensor, Pressure
33 H705723 2 Harness, Pressure Sensor (Not Shown)
34 H705724 2 Cap, Pressure Sensor (Not Shown)
36 H005243 1 Valve Assembly, Load Retaining
36A H000071 2 Valve, Holding
36A Ref Coil Options:
36A 7012986 AR Hydraforce Version
36A See Note AR Oil Controls SPA Version (Note: Not Available for Purchase -
Use p/n HO00071)
36A Ref Seal Kit Options:
36A 7012998 AR Hydraforce Version
36A See Note AR Oil Controls SPA Version (Note: Not Available for Purchase -
Use p/n HO00071)
37 H005244 1 Block, Check Valve
37 H000271 1 Piston
37 Ref Holding Valve Options:
37 H000270 1 Holding Valve (Prior to SN 1200009742)
37 7012967 1 Seal Kit
37 7012955 1 Holding Valve (SN 1200009742 through 1200015548)
37 7012998 1 Seal Kit
37A 70000189 1 O-Ring
38 70000188 2 O-Ring
40 See Note 4 Screw (Note: Not Available - Purchase Locally)
41 See Note 4 Screw (Note: Not Available - Purchase Locally)
H20324 Ref HYDRAULIC SCHEMATIC 2
42 H705721 1 Block, Hydraulic
43 H705722 2 Sensor, Pressure
Ref Note: No seal kit available. Purchase Individual seals.

3121308 203-24 71



SECTION 5 - CYLINDER

FIGURE 5-2. STEER CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

(

(g

@
S

72 203-24 3121308



SECTION 5 - CYLINDER

FIGURE 5-2. STEER CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
H000299 Ref STEERING CYLINDER ASSEMBLY (Original Equipment)
3 5200188 1 Barrel Weldment
4 S200189 1 Piston
5 S200437 1 Head
9 5200187 1 Rod Weldment
10 H003064 1 Wiper
11 H003066 1 Seal, Rod
12 H003080 1 O-Ring
13 H003075 1 O-Ring
14 HO03068 1 Seal, Piston
15 S000263 2 Bushing
16 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
Ref Note: No seal kit available. Purchase Individual seals.

3121308 203-24 73



SECTION 5 - CYLINDER
FIGURE 5-3. STEER CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

|
)
14\ ) @
= -
\

e

(

— &
&

74 203-24 3121308



SECTION 5 - CYLINDER

FIGURE 5-3. STEER CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
H900007 Ref STEERING CYLINDER ASSEMBLY (SERVICE REPLACEMENT) A
1 70000763 1 Barrel
2 70000762 1 Rod
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 70000752 1 Spacer
10 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
11 See Note 1 Seal, Piston (Note: Use Item 20)
12 See Note 1 Seal, Head (Note: Use Item 20)
13 See Note 1 Seal, Rod (Note: Use Item 20)
14 See Note 1 Wiper (Note: Use Item 20)
15 See Note 1 O-Ring (Note: Use Item 20)
20 70000755 1 Seal Kit (Includes Items 11, 12, 13, 14 & 15)

3121308 203-24 75



SECTION 5 - CYLINDER
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

21

4 .

76 203-24 3121308



SECTION 5 - CYLINDER
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
Ref LEVELING CYLINDER ASSEMBLY
HO005778 Ref Right Front, Left Rear (Original Equipment)
HO005779 Ref Left Front, Right Rear (Original Equipment)

4 S200307 1 Head

5 S200308 1 Piston

9 S201064 1 Rod Weldment (with Ground Pad)

10 Ref Barrel Weldment Options:

10 S201065 1 H005778 Cylinder

10 70000205 1 H005779 Cylinder

11 S200309 1 Flange, Mounting

14 H003082 1 Wiper

15 H003088 1 Seal, Rod

16 H003094 1 Seal, Piston

17 HO003103 1 Ring, Wear

18 H003106 1 O-Ring

19 H003108 1 O-Ring

21 70000204 1 Gasket, Cover Plate

22 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
Ref Note: No seal kit available. Purchase Individual seals.

3121308 203-24 77



SECTION 5 - CYLINDER
FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

26— ©

Q
@@@
0

30

(@
2

78 203-24 3121308



SECTION 5 - CYLINDER

FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H900018 Ref Right Front, Left Rear (Service Replacement) E
H900019 Ref Left Front, Right Rear (Service Replacement) E
1 Ref Barrel Options:
1 70000770 1 H900018 Cylinder
1 70000772 1 H900019 Cylinder
2 70000769 1 Rod
4 70000764 1 Piston
5 70000765 1 Head
7 70000766 1 Flange, Mounting
9 See Note 1 Seal, Piston (Note: Use Item 30)
10 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
12 70000767 1 Spacer
14 See Note 1 Seal, Head (Note: Use Item 30)
15 See Note 1 Ring, Backup (Note: Use Item 30)
16 See Note 1 Seal, Rod (Note: Use Item 30)
17 See Note 1 O-Ring (Note: Use Item 30)
18 See Note 1 Wiper (Note: Use Item 30)
19 70000768 1 Ring, Snap
20 See Note 1 O-Ring (Note: Use Item 30)
24 See Note 1 O-Ring (Note: Use Item 30)
26 70000700 1 O-Ring
30 70000771 1 Seal Kit (Includes Items 9, 14, 15, 16, 17, 18, 20 & 24)

3121308 203-24 79



SECTION 5 - CYLINDER

FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

1

\C
"

M
)

((@/
(@/;

203-24 3121308



SECTION 5 - CYLINDER

FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
H000612 Ref EXTENSION CYLINDER ASSEMBLY (Original Equipment)
1 S200204 1 Rod
2 S200205 1 Barrel Weldment
4 S201656 1 Piston
5 S200207 1 Head (Use P/N S200208)
11 H003063 1 Wiper
12 H003065 1 Seal, Rod
13 H003074 1 O-Ring
14 H003078 1 O-Ring
15 HO03069 1 Seal, Piston
16 HO003070 1 Ring, Wear
Ref Note: No seal kit available. Purchase Individual seals.

3121308 203-24 81



SECTION 5 - CYLINDER
FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

=
\

@{g
o

0
(@/;

%
M
)
N

/|

R
P
/
20(C
\/;

82 203-24 3121308



SECTION 5 - CYLINDER

FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
H900013 Ref EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT) B
1 70000761 1 Barrel
2 70000760 1 Rod
4 70000707 1 Head
5 70000708 1 Piston
9 See Note 1 O-Ring (Note: Use ltem 20)
10 See Note 1 Wiper (Note: Use Item 20)
11 See Note 1 O-Ring (Note: Use ltem 20)
12 See Note 1 Seal, Rod (Note: Use Item 20)
13 See Note 1 Seal, Head (Note: Use Item 20)
14 70000759 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16 See Note 1 Seal, Piston (Note: Use Item 20)
20 70000713 1 Seal Kit (Includes Items 9, 10, 11, 12, 13 & 16)

3121308 203-24 83






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121308 203-24 85



SECTION 6 - HYDRAULIC

313 313
us 13
13
DRIVE
MOTOR
604,
¢
112
LEVELING
CYLINDER

FIGURE 6-1. HYDRAULIC DIAGRAM

ENGINE & PUMP
ASSEMBLY

274 1S

— | e

3 P
i
27 48|
2J P | L
8 108
8. A Y i Bl
|
DECK EXTEND CYLINDER e
i
r !
! il 502
t:-l 105 o—225
105) 501
sa~ [ ]
815

118 700

LIFT CYLINDER

558

86

203-24

3121308



3121308

SECTION 6 - HYDRAULIC

525

_________________________ J

I

I
I i
I !
I L
| a3 Jfé/f; |
o \
o0 t
600" t
T GDOU T
f t
I [
I \
I !
I \
I [
I [
I \
DRIVE }
VALVE 7| T |
4 \
PRESSURE DISTRIBUTION ‘
/ | MANIFOLD |

/5223
1522
525/® 522 522
©/ QO DRIVE
@ ® opse MOTOR
525

203-24

87



SECTION 6 - HYDRAULIC

88

FIGURE 6-1. HYDRAULIC DIAGRAM

ITEM PART NUMBER QTY DESCRIPTION REV
H20324-FS-A-1-1 Ref HYDRAULIC INLINE VALVES A
5 H000015 1 Valve, NW 15 ND Ball
9 H000018 1 Valve, UC-SVC-1701 Lowering Speed Adjustment Throttle
12 H000351 2 Valve, RHD-8PL Check
18 HO000115 1 Valve, 15-PL Check
27 H000147 1 Valve, Solenoid
27 7017410 1 Cartridge
27 7012998 1 Seal Kit - 7017410 Cartridge
27 7012986 1 Coil
27 70001938 1 O-Ring (Between Valve and Pump)
28 H000524 1 Valve, DRV 12G1/2in 350bar Throttle Check
30 H000344 3 Valve, KH 10-PL 2/2 Directional Ball
31 H000339 3 Valve, RHD 18-PL Check
32 H000312 2 Valve, RHD 10-PL Check
36 H000279 1 Valve, Low-Pressure Ball
H005781 Ref HYDRAULIC FITTING KIT 6
104 2142706 5 BSPP Male Connector 8-1/4-10-19-L
105 2142707 4 BSPP Male Connector 8-3/8-11.5-22-L
106 2142743 2 BSPP Male Connector 8-1/2-12-27-L
107 2142708 11 BSPP Male Connector 10-1/4-11-19-L
108 2142709 4 BSPP Male Connector 10-3/8-12.5-22-L
109 2142710 2 BSPP Male Connector 10-1/2-13-27-L
111 2142711 1 BSPP Male Connector 12-1/4-12-19-L
112 2142712 1 BSPP Male Connector 12-3/8-12.5-22-L
113 2142713 1 BSPP Male Connector 12-1/2-13-27-L
115 2142714 AR BSPP Male Connector 15-3/8-13.5-24-L
117 2142751 1 BSPP Male Connector 15-1/4-13-19
118 2142716 AR BSPP Male Connector 18-1/2-14.5-27-L
119 2142717 5 BSPP Male Connector 18-3/4-14.5-32-L
120 2142752 AR BSPP Male Connector 18LR1EDA3C (SPL)
123 2142719 4 BSPP Male Connector 28-1-17.5-41
130 2140803 2 Male Connector 10-14X1.5-11-19L
131 H000148 4 Connecting Piece M10x1 / M16x1,5
132 2140807 1 Male Connector 15-18X1.5-24 L
145 2142744 1 BSPP Male Connector 28-3/4-17.5-41-L
153 2143403 3 Swivel Nut Elbow 10-16X1.5-15-29-14-L
154 2143404 1 Swivel Nut Elbow EW 12-PL/OMD (SN 1200007771 through
1200015548)
155 2143405 1 Swivel Nut Elbow 15-22X1.5-21-32.5-19-L
156 2143406 2 Swivel Nut Elbow 18-26X1.5-23.5-35.5-24-L
172 2142202 1 Swivel Nut Run Tee 8-8-14X1.5-14-27.5-12-L
173 2142203 10 Swivel Nut Run Tee 10-10-16X1.5-15-29-14-L
174 2142204 1 Swivel Nut Run Tee 12-12-18X1.5-17-29.5-17-L
175 2142205 1 Swivel Nut Run Tee 15-15-22X1.5-21-32.5-19-L
176 2142206 7 Swivel Nut Run Tee 18-18-26X1.5-23.5-35.5-24-L
182 2143602 3 Swivel Union-Flareless 8-14X1.5-14X1.5-32 L
183 2143603 5 Swivel Union-Flareless 10-16X1.5-16X1.5-33 L
185 2143605 2 Swivel Union-Flareless 15-22X1.5-22X1.5-38 L
186 2143606 6 Swivel Union-Flareless 18-26X1.5-26X1.5-36 L
188 2143608 1 Swivel Union-Flareless 28-36X2-36X2-46 L
203-24 3121308



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
193 2141908 2 Union Tee 10-10-10-15-14-14-L
196 2141911 1 Union Tee 18-18-18-23.5-24-24-L
204 2142804 1 BSPP Swivel Connector 12-18X1.5-3/8-34-22-L
217 2143507 1 Swivel Tube End Reducer 12-10-18X1.5-26 L
223 2143513 2 Swivel Tube End Reducer 18-8-26X1.5-28 L
224 2143514 1 Swivel Tube End Reducer 18-10-26X1.5-29 L
226 2143516 4 Swivel Tube End Reducer 18-15-26X1.5-30 L
243 2141503 4 Bulkhead Union 10-10-16X1.5-10-28-22-22 L
272 2143705 1 Hydraulic Flange Connection BFW 18-PL/LK 40
274 2143707 1 Hydraulic Flange Connection BFW 28-PL/LK 40
279 2143703 1 Hydraulic Flange Connection BFW 15-PL/LK 35
280 2143717 1 Hydraulic Flange Connection BFW 18-L/LK 35A3C (SPL)
296 Ref Fitting Options:
296 2142503 2 Fitting (Prior to SN 1200007771)
296 2144105 2 Fitting (SN 1200007771 through 1200015548)
301 2221222 AR Test Port M16x2
313 2143807 3 Plug
320 2221214 1 Oil Drain Plug M. Magnet R 3/4in With Copper Sealing Ring.
356 2141517 4 BSPP Male Connector 20-20-30x2-17.5-33.5-41-41S
521 2142733 4 BSPP Male Connector 16-1/2-18.5-27-S
522 2142734 4 BSPP Male Connector 16-3/4-20.5-32-S
525 2142735 4 BSPP Male Connector 20-3/4-20.5-32-S
526 2142745 4 BSPP Male Connector 20-1/2-20.5-32-S (Use p/n 2142740)
H001093 Ref HYDRAULIC FITTING KIT 2
104 2142706 1 BSPP Male Connector 8-1/4-10-19-L
112 2142712 4 BSPP Male Connector 12-3/8-12.5-22-L
113 2142713 21 BSPP Male Connector 12-1/2-13-27-L
152 2143402 1 Swivel Nut Elbow 8-14X1.5-14-27.5-12-L
172 2142202 1 Swivel Nut Run Tee 8-8-14X1.5-14-27.5-12-L
182 2143602 1 Swivel Union-Flareless 8-14X1.5-14X1.5-32 L
313 2143807 8 Plug
H005780 Ref HYDRAULIC HOSE KIT 5
500 2754366 1 Hydraulic Hose - 2 SN 06 DKOL 90 DKOL 90 (180grd) -3800
501 2754477 1 Hydraulic Hose - 2 SN 06 DKOL DKOL - 38500
502 2754478 1 Hydraulic Hose - 2 SN 06 DKOL 90 DKOL - 40000
503 2754361 1 Hydraulic Hose - 2 SN 06 DKOL DKOL - 1000
504 2754364 1 Hydraulic Hose - 2 SN 06 DKOL 90 DKOL 90 - 370
505 2754479 1 Hydraulic Hose - 2 SN 06 DKOL 90 DKOL 90 - 1370
512 2754366 1 Hydraulic Hose - 2 SN 06 DKOL 90 DKOL 90 (180grd) -3800
550 2754480 4 Hydraulic Hose - 2 SN 08 DKOL DKOL - 1590
551 2754377 1 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL 90 (45grd) -2450
552 2754368 2 Hydraulic Hose - 2 SN 08 DKOL DKOL - 2400
553 2754375 1 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL 90 (180grd) -620
555 2754494 1 Hydraulic Hose - 2 SN 08 DKOL DKOL - 2700
556 2754376 1 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL 90 (180grd) -2200
557 2754372 1 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL - 2200
558 2754482 1 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL 90 (180grd) -3600
559 2754373 2 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL -2350
560 2754369 4 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL -900
561 2754481 1 Hydraulic Hose - 2 SN 08 DKOL 90 DKOL 90 (180grd) -1300
593 2754473 1 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL 90 (180grd) -900

3121308 203-24 89



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
594 2754354 1 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL 90 (180grd) -1100
595 2754350 1 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL -1200
596 2754475 1 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL 45 -2600
597 2754353 1 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL -3800
598 Ref Hydraulic Hose Options:

598 2754350 1 Hydraulic Hose (Prior to SN 1200007771)
598 2754561 1 Hydraulic Hose (SN 1200007771 through 1200012747)
598 1001092080 1 Hydraulic Hose (SN 1200012748 through 1200015548)
599 2754474 2 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL -1600
649 2754476 1 Hydraulic Hose - 1 SN 10 DKOL 90 DKOL 90 (180grd) -2600
659 2754383 1 Hydraulic Hose - 2 SN 12 DKOL 90 DKOL 90 (0grd) -500
698 2754357 1 Hydraulic Hose - 1 SN 08 DKOL 90 DKOL 90 (90grd) -700
699 2754356 1 Hydraulic Hose - 1 SN 12 DKOL 90 DKOL -600
700 2754484 1 Hydraulic Hose - 2 SN 16 DKOL 45 DKOL 90 (180grd) -3400
701 2754485 1 Hydraulic Hose - 2 SN 16 DKOL 90 DKOL 90 (0grd) -2200
703 2754391 1 Hydraulic Hose - 2 SN 16 DKOL 90 DKOL (0grd) -250
705 2754483 1 Hydraulic Hose - 2 SN 16 DKOL DKOL 90 -1000
706 2754388 1 Hydraulic Hose - 2 SN 16 DKOL 90 DKOL -660
707 2754390 1 Hydraulic Hose - 2 SN 16 DKOL 90 DKOL 90 (180grd) -560
708 2754483 1 Hydraulic Hose - 2 SN 16 DKOL DKOL90 -1000
729 2754358 1 Hydraulic Hose - 1 SN 16 DKOL 90 DKOL -670
778 2754495 1 Hydraulic Hose - 1 SN 25 DKOL 90 DKOL 90 (180grd) -2550
779 2754359 1 Hydraulic Hose - 1 SN 25 DKOL 90 DKOL 45 (180grd) -900
800 2754487 2 Hydraulic Hose - 4 SP 16 DKOS 90 DKOS -1620
801 2754486 2 Hydraulic Hose - 4 SP 16 DKOS 90 DKOS -1640
810 2754489 1 Hydraulic Hose - 4 SP 16 DKOS 90 DKOS -2500
811 2754489 1 Hydraulic Hose - 4 SP 16 DKOS 90 DKOS -2500
812 2754488 1 Hydraulic Hose - 4 SP 16 DKOS 90 DKOS -1760
813 2754488 1 Hydraulic Hose - 4 SP 16 DKOS 90 DKOS -1760
814 2754491 1 Hydraulic Hose - 4 SP 12 DKOS 90 DKOS 90 (180grd) -3900
815 2754491 1 Hydraulic Hose - 4 SP 12 DKOS 90 DKOS 90 (180grd) -3900
816 2754490 1 Hydraulic Hose - 4 SP 12 DKOS 90 DKOS 90 (180grd) -3350
817 2754490 1 Hydraulic Hose - 4 SP 12 DKOS 90 DKOS 90 (180grd) -3350
H005784 Ref HYDRAULIC HOSE KIT 2

600 2754493 2 Hydraulic Hose - 2 SN 10 DKOL -90 L50 DKOL -5300
601 2754492 2 Hydraulic Hose - 2 SN 10 DKOL -90 L50 DKOL -5430
602 2754393 2 Hydraulic Hose - 2 SN 10 DKOL -90 L50 DKOL -4500
603 2754393 2 Hydraulic Hose - 2 SN 10 DKOL -90 L50 DKOL -4500
604 2754392 4 Hydraulic Hose - 2 SN 10 DKOL 90 DKOL -900

90 203-24 3121308



SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121308 203-24 91



FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

_ | :ebegd a ney
¥2¢-€0271S / ¢2-€SL71S 18s8ld |aued [0)ju0D (0'ZA) unou-xedwon x:l_l_lh_ _I_
yzom |
€ E_\S”
- |
|
\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ e T P g e T i [ S e e S R et e e g
T nﬂ?‘v\ ‘w—?ﬂ . M?\v‘ MNR” n PM?Q‘ N\ﬂw N w\ﬂv o m‘((q‘ ‘m\sw ‘o:a Mﬁ?@‘ B M?Q‘ ‘wt(ﬂ N M:(” ‘N\(‘v . ‘maw‘ MSuXJ ”\(vﬂ ‘Qx”vx | :(‘vx [
L X 2 X % X gelvny X X X! Lt % % % % 3
. 13008 378Y0 SHOSSIOS
m -
M W = M h) »
%) . &
— e 5 E L 5 =2 I 2 b 5 )
[} <] m m 2 o o - = %) 2 o = & )
= o ° 2 o |2 2 z 9 fo} = o) m = 3 S |2 3 + %
I T S - S (=T (- A A 1T S T S = TN = H I A S = N (= S - R I S
wN\Qﬂ \._.\<3m mI(#Xm m_-\<3m ONRVV% vNRQXAWN\(va ®\<3m wt(vvm Q(va o:<3m w_v\«éxﬁ N:«@vm .v—\<vvm nE(vXA N)}J* m)x_vXA BNYX YINYX ENPX LvEX [1
L, JBOVPXE L b e e s e e o) e bn e e g ] e ] es es feo molles e ome) es selles er ssfre es fes as oesfes o s woflex o dh as wa T
13¥00S  13NVd T041NOD
v
_d__rr - =" |~ Vm@o%%i
_\ B 141 €b
R k=
15 = s__|
a e A = S O (R
MJ01 441Q-| | MoiLsAor | 1437 WHOS 1V 1d| DH_
¥OLO33S| < M3ALS| ¥YOLO0313s| ~uoautenig:
~ < k) vl v _, . e aog L ¥ L 1 14 L &h
S vz I
V. oy o2 OBy mN wm%/i %\*i /\\i A /i miu
1niea Wsza XYW a wea I m NYOH S -
ws_.;o_om ~ ~ N o‘%_mmsoa = " o L % m o & Vl a\/_ 5 Eﬁm/v Kddns| "t W
8 dOl1s
R = = & "1 AONIOWINT S
| — 1¥VIS
‘ﬁ <> AlddNnsS
dOlsS s
r | _ . H | 9 | .3 . a 9 _ 9 v

SECTION 7 - ELECTRICAL

3121308

203-24

92



_ Z :abed g Aoy

& - ¢ X31dINOD : 4
¥2-€0271S / ¢¢-€5LTS 18sald 51208 JINoIY (0°ZA) unonn-xajdwo) XDI_|_||I._ _I_

SECTION 7 - ELECTRICAL

UONEJS [0J)UOD JBMO| Ul [BUILLIB] = |X

89 oyoe 4 3 8 39 95 v 45 35 Vs Oy @ @ 3§ OuMe av 3wae Iy ve a9 ouge |
= (7] (7] w w w o o o T o 1] = P E oy > o b @ =) +
m o c c 5 m m 5 5 Q z 2 o m < 1
S 5 2 E |2 3 &g &g B B [ 2 3 2 3 =2 £ 2 g B B & |5
@ 2 5O 2 3 |3 3 3 - 3 E m 5 |m z i
5] I m nN = o o o 2 x o -
2 & B % 2 2 o
= m = e B R YENX
3 ol 3 o =
3 2 o = ano it
89/1X QTILXY, GTLXGLZIVXGTENXG  BILXd, S2IVXhOVIIX G Z2INXAT V2K BLLXy SHXGy LLXeyB Xy BELX T XM IXZHIX, STIMXgy /WXy  BIbXg EENVX g | @
LENXg, leseida
gnel el onelane | 2one | e | snel zene | ounel sunel zunel ownrl enel onrl entl onel inrl ezncl wncl s m::- veuel iz Loz
\\\\\\ \\\\ \\Q\\\\ \\\\\“\\\\\\\\\\\\\\\\\\\\\\\\\\ \\“\\\\\ 2777
\
V/er 2| Ier Er Sl ORr | oer | e Eer over| ver e pher AN S/t vier eIer Vet
ro
[ry]
16/1%
fn
"
3 = S
fn 2 T = 2
g - - % 2 |- 3 g 3 s 2 £
@ m m - - m m = A e} 9 3 2
g & <] 3 o 2 S o ! R 5 z 3 r |& ]
5 2 o I 9 ¢ o 9 H 3z 15 o) E o] h = 9 5 |32 3 + %
8 3 5 2 3 2 & |8 2 ] 2 & 2 = 3 3 2 2 2 3 5 E
tgx%mvqu%mtﬁx omzvxﬁﬁﬁz.\xmwuzsmu avrx sy avex ouwexdouvexh  zuvexdy mivexdyeuvex ) awex ) swexbevexdh ey e, vexd
Vevvx e
et 7 rvi
— 13008 318V SHOSSIOS
1
¥Z oI |
I

93

203-24

3121308



SECTION 7 - ELECTRICAL

7 ¢ :abeg g roy
¥2-€021S / 2Z-€511S  18sald (0°2A) 1noug-xe|dwo) XDl_ L4177
i ano/Lx aNo/LX,, aNo/Lx ano/Lx
ano
ssz \l/1a4
= — I
B ¥IMOT | HIMOT B
| A | wes Buy
| N M saAleA Buipjoy peo
| |
/X -
1da [ mva—— YELX — YELX
8 ZENX w>xw>+ mm>xmm>+ T
Lo/l _QNEmn_Z dg :
1 I
1 I
6/8r
i ; oL
852 | | e
3 P L/LP/SdNd, !
rda Ha ik |
— = == === il B aIn|
m T T INPON g
vz vl | | [tHOI13H X @ Wszs
an ) %‘L LLs: ﬂwxld XYW S e
AONION3NI S yawion: | | Lo I 3Ina Wl
€z gUAONZO¥AW3AS | t— |
L fet g aviaz
d E/N/WE] 0g/LX e BzILX oliR
1
z ” Avz+
\\\\\\\\\\\\\\\\\\\\\\ J 0 92/LX
LHOIFH XV S
ZENLX. Iz 62/LX oL
oL 2/8r
HIMOT wae
XN1OAIN
XNTOAIN L1411 9 H9 22X = T« 71
3 ~ger SEe A2t H3IMOT s
PR\ ELNENE] R e
| SR |
LENLX
(SAM)
147 ¥IMOT s LHOIFH XV S WsZs nwes SA+ ane
EH 3z [t iz re [t gc oz

3121308

203-24

94



SECTION 7 - ELECTRICAL

_  :abeq g rey
¥2-€021S / 22-€G11S I8sa1g (0'zA) ¥nou-xajdwo) XDl_ ._.n__l_
GNO/LX AND/LX, ANO/LX, AND/LX, ANSD/LX, AND/LX, AND/LX, AND/LX, AN9D/LX, re
G ane
aNnosiola
(P | - — - ~ = 7171 T == "} M7 —e—— "1
_szI M | juu\m_o J , MvHE , _w_<n_\mmw HVd/HE3S | _ _
sszaax]y I 7 | M M M - S NEETTS
€a4
T\\L,l N [ _ e | _INVN\N\L
9L/
P! ELLX
t44 A4
Iz Iy cax
[ benreana ] [
| | | €/Lr/SINA/Zr/SdNd |
7 /LP/SAND _ * /LI /SN _
lzL | | 8L |
| | | |
| | | |
f N\m\mMzm\ L _1 N:‘:m|mz& \_
9/ 3Inpow QC@ INPoN
SZILX, CTLLXg LS/VXg §470% m:—xn BL/LX, ntrxﬁ
AVZ+ AVZ+
19 19
NYOH 3AINA | AYOTH3N0 DOTVNY Uvd3s 1HON 1437
az ae/az ro az 2 Erd 42
r _ I 7 H * 9 _ 4 _ 3 _ a * ) | g | i

95

203-24

3121308



SECTION 7 - ELECTRICAL

_ G :abed
¥2-€021S / 2¢-€SLT1S I8sald (0°2A) 1nau-xa|dwo) le_l_lh_ _I_
prolonin\NINEEEE[e]
- aNo/LX. aNo/Lx aNo/LX, ano/Lx aNo/LX, anoyx .
ano ano
g e ey e b e (sonenz:zzzgiisuo) | |
2 dnnd WHO41v1d ﬁl J
vl X , X4 ¥ Spres
L = T L L =T ] |
vz
0zILX 0z/LX 6L/LX
[ gs@neaNd & | e
| L/Zr/SdNd | “ha WX g4
, orzr/GdNd |
[ v u oAH |
| |
W 2/2r/SdNd ! "
rllm_zwillJL ey NI 410d
FRINELNERER
LYILX o
o Nid1d
£TIX zenx 12X AONHDHANA
W
v9
zdWnd 1N0HL1d | NIHLd leleR R VITNENERE ]
HZ oz oz T/
r | _ . H o | 4 3 [ g [ o | 8 | ¥

3121308

203-24

96



SECTION 7 - ELECTRICAL

_

Vv 9 uN-9bed

R

¥2¢-€0¢71S / ¢¢-€G1L71S [9s8ld

lesalg zinaQ

(0'ZA) unou-xe|dwon

XN11dIn

aNo/LX aNIS s3id ANDILX, -
ano
M AN9/LX : . o Sbnid Jsjeay mojn
N3LNN NS wwb g 3 T
-4 hu 3
T HOLYNHILTY = n
LoALxe 2 i
| 3i¥3Live " b 5 HI [g[L[H] [iepu = T
_= +8 2 /|ﬂu | |
ey X B
WX 9% oﬁom_ = =
wwb 9 T 1
j i J ) |lonuod mE_«Bc_O_ A
HOLVIOSI AY3LLVE S /> b
8 »
- wuwb 0g veecan bt woa| & obueio| e oai o wosq
3
X 3
ouex § zrex . 112X 6/2X$ 8RXP  LieX vlex 12X PLLEX g1z 45 T unx
VoL 5 T 12X e Wad
e - orex 5
az Alddns enX P , .
vgr XNTOAIN T e ” - 5
Sizx ! . LIX w zA8a
+ Mmoo+ j05 6S MO 10 iy dway  yRE-A
Vimmmmmmmm -
440 S¥399I¥LNO} vor @ : @ @ @ @ @ @
440} ¥010313s H agire — VX
NO S¥399141N0} og : 9€S O Bunyoemiaqruojoy 2da/ida
= = Ie : 08 205 si oy
i 3, vier
| roiX ! XNTOAIN
Buipasig | QION310S
| veig g sz
s Wl | S3J1M PagLISaP jou [l L WX 81X Viix &
4 ) & »
zel : K N4
g . s A
ualY  CAND©OZHO  PeOXEn !
- | - : - X0og |041u0D-
Fonis | 9-91/ O X0g [0U00-Z1N3A
Vel ! )
161X TINX I
TeIN|
NOILVLS TOHLNOD ¥3MOT !
. AIMS !
%'z ;
"y 2] U=
ol & TANVd 1041N0D | L o::”n_ six Ll 851X e ovIX
w g o AONIONIWI HE XNTOAIN
2| & Wad
o m
m W Ave+ HIALNVLS 13s31Q, awn Mmoo a3 Wdd B L diNNd
i
3y Wz GMSING J  OEIB2 gg \on3oNENS Hz 22z rL HZ
r . Hu [ o [ a4 [ 3 | a [ o [ g | ¥

97

203-24

3121308



7 / :abed

¥2-€0271S / ¢2-€SL11S [9sald (0°ZA) nnoug-xejdwo) XDI_ |_| H__l_

o
o %

Jox L

=

ZZONd s1ab61ynO maip dog

v

[ za4
w

b
ZSIX
EQvd,q
La
YILX _
2 X s

\ | XNJOAIN Buljjanen] o:mEoS/g\ mebg
||| |-

o :3 93 3 3 tﬁA i - il r4ici i T
Zvil
™ "= 71 SS/L v B Rl —
~ —a] 71 440/NO |
, /I — HN! ol NMOQ v 2 sy399RLN0'S | - o
Ll welas || senx peXNEOIVIA S - - - 0| ggyyx, Lyl oL s
8Y/LX PyiILX [E— | ( Oﬂmmwﬂ_:w
aner 9z €11 Jumelp
0 || aswa| | aionaios
ano|  Mo3aMal (sAM NETY 141 141 [ Wed WsZS Alddns T
I — —+--ol
ro e re re re
Lol ] s o ve ve Ik e

SECTION 7 - ELECTRICAL

3121308

203-24

98



SECTION 7 - ELECTRICAL

%

g :abedq

¥2¢-€0C71S / ¢2-€SLTIS I9sala SINPON-GdNd

(0°ZA) ¥nouD-xe|dwon

XN11d11

©
s bed /L X -— ry
i — v
Beed 9z/L X h v
wG'z s ﬂ
zebeq (Z dwnd) 9L/LF XIT1dNOD €Z/LX — = - NA W
ano/L X L
D Z mu % (22-€5118 Ajuo )
onsailira s
v bed (IAIHA) EL/L X —- SANG ﬁm] i3
zobeq  (18d/8S) ZL/LM XTTANOD GL/LX v vgs |
4 oBeq (seAlep-1ed/198) 9L/L X —aa € Z dwng ‘
(AVZ +) 9/LX 13 7IVHVYA/IVIYES £ AVT134 INITL
AlddNS ¥3IMOd + |
zebed | (IAIMQ) L/LP XTTANOD Z/EX =8 )
IAINA ir ©
| I | H _ 9 7 4 ; 3 | a o) I g

99

203-24

3121308



SECTION 7 - ELECTRICAL

_ v6 :abed aney
¥2-€0271S / ¢2-€S171S I19sal Sjeulwial (0°ZA) ¥noaD-xs1dwo) XD I_ |_| H_ _I_
oL 6/81" XNIOAIN ks NI L me
of ZIwWs'ZS| 21/ 14BI9H XEI Sipe
07 SA+SL/fXedwod | D7 18s2(a Q| ge
HE (apoyied) | a4 [ UOISUBIXJ WIOeld S| SFAIEA BUIpOH peoT Jamoze
M| o¢  pyiemon Brews g OL  LL/umoQ wiopeld S H OAEA JOMOTZE
47 Jamo g/Lr xa|dwo)) LE
e €2/ Y Brew3 g HE 22/ 4BloH Xe SO¢
1T LS LI/LE Xeidwo) kG 1N0 1L ST
g€ L1/ 4BIeH xep S8z
WBIeH Xe\ S /L X8|dwoD) vl
17 WG'ZS EL/rxeidwod| DL 2/8r XNIOAIN| A€ pIer SdNd| - D€ L/ WS'Z ST
ag  WoH €z/Lr xadwod [t (apoyed) € a4 1t UIoHGZ
By S/zr SdNd 05 enfeA Z dundpe,
HZ zdwnd 9L/4r xeldwod DS Z/2r SdNd £z
DINO “Beld 2z/ir xeldwo) 4§ 8AIRA LNO WIOREIdZZ,
OZ NI'peld 6L/ir xeidwod) 45 pl/ NI Ald ‘Biow3 g ds zda as BAlRA NI WIOjeId)LZ
o8 Z 8Al_A %007 41d 0z,
Vs (epoyie) ya4 s L BAeA %007 I 02|
42 %007 414 81/LF xo|dwod)| 6l
ac 1By 6/Lr xo1dwod) g AAEA JBR 1oB)SBL
4T Yo 0L/Ar xe|dwod) ar onfeA o] JeBIS) |
ar €/LF SANd Hy wv/zay ar ONfe Jed/1oS QL
d Jed/ies Zy/ur xeldwod| Ot /L SANd sl
ac  Bojeuy /i1 xeidwo) H¥ Lz/zay ar Bojeuy anjeA auapL
ar (apouy) 40 1t L/2ay ar NI @AfeA SAUQ+EL
At /L SdNd ar oAleA OXYRIEEL
az  eau b/ir xeldwod L/LP SANd| (4}
V9 (spoyied) LAgd V9 (apouieD) ZAgq V9 | dwngiL
A9 +Q@ Xog [04Ju0D 010N QL
117 18uelS 4/Lr Xeldwo) 49 Me)S XOg [0AUOD JOIONE
Dz (epoyed) jeselad A9 (epouped) LONG| avoniub| xog [01U0D OIS
L
1onouny w3/ s 01 Ay § 49 1ONG HE 12/ 4B1oH XeN S2
gl ac Z/Lr Xeldwod) o
N/ mued onuoos g01hen s as 2/ SdNd 9
9 VZ'yL ‘SO 1AeN § ®  dind INPO peOXE G
gg'eL/ ey s iz zisw3s| 19 dN INPOW PEOIXENN (1
19 1no(voL)zd| e L/8F XNIONIN| D €1 ZS+1S youmsainssaid | 19 22/ z dois Aouebiew3 Sg
19 NI (VOL) 24 19 1NOJojejos| Aienegz
19 + Kiopeg|,
i < o [Z 18]
_ L[ H | 4 [ 3 [ a [ o [ g [ ¥

3121308

203-24

100



SECTION 7 - ELECTRICAL

_ g6 :ebeyq g Aay
¥Z-€0¢71S / ¢Z-€SLTS I9sald S|eulws] (0°2A) unoaD-xe|dwo XDI_n_un_ _I_
8

i HY X0g 03U0D) JOJON T
] H as wiopeld  O§ 2 dwng T|
19l It woH  v9 | dung T
d w ZZONd V) HE zonug ar lallesed/leuas T
1 m_ HL XNJOAIN g2 oeig| T
all ar punosiBial (9 AN ‘INPON PEOXEN| D¢ ZTONBAXOT N P enualT
Ol s L/2r SdNd|  v§ yad| ds L aneA Yoo yial  HE 10815 T
9 I| He a4 €ad d¢ WLS| HE wT
M| e xajdwog| Hy 2V/2aM D¢ seneA BuiploH peot 19 Kispeg| T
€40 Pa7 X0 ZIN8A Y/LX | 7 swiL MOTO a3 85
g 117 PeOeAO 431 2vrX| dr (epouy) NA| 19 MBIV INPOW PEOIXEIN LS
95
oL 8/8F XNIOAIN DL Zl/umog WIoeld SE
| He Z/LP XNIOAIN|  HL ZZONd ¥2/ ) HL  XNIOAIN €/ @Inssald SS
HL L/LE XNIOAIN|  HL ZZONd €2/ L) HL  XN|OAIN |/ @Inssald SES,
A (epoyied) za 1L (epoyied) ya 1z ZZONd LV/ L) s
14 7 el 1L YL/ PIS)S
i pUELS| 1L €1/ 41505
i pLTLS| 1L €1/ £1S6Y)
— iL YL/LLS AL €1/21S8Y
©w 1q i 22 vASLY
1w 22/ €1S 1L 12/ 71S9¥|
€ i zeIels) It L2/ €1S5Y|
i 22/ LS| 1L L2/ ZLS}pY|
|| VL Z/0Lr XNOAIN [ €1/ 1LLS| #L €€/ 440/NO 10660 SEY
L L/OLF XN|OAIN L ¥E/ 440/NO 4966uIn0 S|
as (epoyie0) zda ds 972 SdNd V9 ZvaLy
N 53 (epoyied) Lda| v9 zA8Q AL P/8F XNIOAIN| 9 WY X0g [01u0D J0JONL Y
22-€511S Ajuo : DT NdYBLd /L1 X8|dwoD| V9 LA8Q ds €/8F XNIOAIN| €9 ey
8 § Aq uORoBULODSIP SAP oYM odAL OKIBULOD 2898 [ az W g/Ar xeldwon| az 9/8r XnionN “ 12/ L1SE
— (3 (epoyied) Ha 4L ZZONd €4/ W) 1€ SAEA YIIBE

[4 wg § Z/1r xejdwiog) a€ L1/ W Seg—)

He 21/ wg soed —
L HL 0L/8r XNIOAIN Wm
| | | PR Tt R

r | H 4 3 d o) S| Y

101

203-24

3121308



SECTION 7 - ELECTRICAL

* 0l :ebed
¥¢-€0271S / 22-€SLS I8sald |9|U| 81qeD (0'ZA) ¥nouD-xs|dwon XD I_l_lm _I_
(XnjoAIN) ("/AzanH) 03l

ainssald S 19m07 led/ies oyelg ainssald gS+1S P 19%008 9|qeD SI0SSIOS xog

Vs wiopeld %007Wa  0AUOD OO

® @ @ ‘ ® & ~WZ
soAle) JoBBLINO /fmw«w 1/ 7 @ 4
'€19d €19d "€19d

LN

s
umoQ wiope|d S \ .. woH Emm Em_mI Xen S Emwm 7 J
Eh ‘
OL
\ JFR \ \
QE:n_ o818 oAU fiopeg
_M;mxw ) aE: b 5l ¢enua
:8_ w«_EJ t_ommS:O > dois Basiiy LS [4 d m>wo
I T
XATOAIN - X3ITdWNOD
661
o
c v 1 mH 9o 4 [ 3 [ a | o [ g | v

3121308

203-24

102



SECTION 7 - ELECTRICAL

|

L

:abegd

¥2-€021S / ¢2-€SL1S 18s8ela pieog-xa|dwod ynaaQ-xejdwon XDI_n_u H_ _I_
© 1]e]3]4]s]e]7]8]s]io]u]ie]13l14]is]ie]i7]ig]is]edler]oelp 3o 4 ©
0|0|0[0|0]ojo]o|o|o|ojo|o]ojo]o|o]o|ojo|o|olo|o
W
ar ||| |
(o
[lw
=1E
¢ca HLL b2} Ollw
7 12d (WG'Z'S) mojgpseq (oo =I|ES
: _ €¢d JUBIBH "Xepy (oo
ﬁ I y2a (wgg)saug  ©m 13~
] Gza (pesniou) dung (e O @
o 3] |
mlE
K o=
s [Elzs 0|&
] 1516 |
1 [ ol
Ol
zdL Ldl =lE
© ©
dwey ayelg  zdl
(peyesado wg'z S) mojs AJ00IBA 1L
(Ao eanxa yym Jamo/pi :uado) Jadwnp A
loued joquod  gr
Indno/ndu e
w9 I 4 [ 3 | a [ o 1 g | v

103

203-24

3121308



_ 2\ :ebeyq
¥Z-€021S / 2Z-€SLIS 0S80 PIEOG-XNIOAIN JnouID-x8|dwoD XN1L4l
1
© o09a © o i =
[1]2]3]4 1]2]al4]s]e[7]s
] ] ] ] ] ] ] ] ] ] ]
gecq © Ay 8r Xﬁ@ =]
65 © X 18I
1]e[3]a]s]e]7]8]s]10]u1ie] 12 cas | LM
] e e ] ] 0|0
T O |gq ®
(ko) 9AUQON  ¥Sd |
) ybiyteay Gya |
(usasb) _(_m_z Juoi4 %
(woien) ubly by €ya |
) ublyye zZva i anNo (poei) A/X T10S m_
® 990 © ©

440/NO s1866nQO :yoyms Aoy
XN|OAIN-X3|dwo)

sanen 18bbunQ
(usaib-goe|q-Z/Pal-1) Wnnpusd-A
(8nig-goe|q-g/pai-|) wnjnpuad-X
ZZONd Aejal A1unoasg /yoyms ainssaid

o:,

ul pa|ind s1eb6NO IV 994
%c_t_._ pue ainssaid Buuesg-punolo UelS  19a

or paysiuy ssaodoud Buljons  09d
ar N0 8AST  6Sd
e payoeal ainssaid Buuesg-punois)  gGQ

N T T

a f a *

[ g ]

SECTION 7 - ELECTRICAL

3121308

203-24

104



SECTION 7 - ELECTRICAL

_

€| :IN-abed

¥2-€0271S / ¢¢-€G171S 19sald

|NPOIN-PEO|XEN

(0°zA) Buniensyg-xe|dwo

XN11dI1

[eubis snuiw 8SIMIBYJO XeW 4 810w UaAs 4 uaym |eubis snid g jsuuey)

|euBis snujw 8SIMIBYJO XeWw 4 Uey} sso| 4 usym [euBis snid | |suuey)

|NPON-PEO|XEN
ano
o T HOD
” ZHO
., dN
| uey
||||||||| TE\ . dind
yoymsainssaid L, YopmsaINssaldq

+1 yoymsainsseid ng ™

N

Z'youmsaunssald HAA =

Liuoymsainsaid g AVZ+ € 1X

AVZ+ 'L X

peopaAo [eubiS /G L X —

5= sv[se [t [t w]

Yo omnssaid G IX

aNO'LX

B T B
Z+1'youmsainssaid Ng+

+ oAIsed alay | yoymsainssaud uiny Ydymsg [suueyd

+ 9AIIOB 818y Z Yyoumsinssald uiny youms | [puueysn

105

203-24

3121308






SECTION 8 - DECALS

SECTION 8 - DECALS

3121308 203-24 107



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

)

RACE ARROW 1O LEFT OF JOYIRCK
(ON THE PLAIRORM CONWRGL BOX

6
\
i —g
9 *
L E
N
Jd
T
12
Ry
|A]
I
¥ &

ovms

o0 oF
2]

1

om

1
om

23
sonce

108 203-24 3121308



FIGURE 8-1. DECAL INSTALLATION

SECTION 8 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
0274681 Ref DECAL INSTALLATION C
1 1701785 8 Decal, Crushing
2 1703811 4 Decal, Lifting Lug
3 1703814 4 Decal, Tie Down
4 1704277 8 Decal, Lanyard Attach
5 1705671 6 Decal, Electrocution
6 1705673 4 Decal, Crushing
7 1706455 1 Decal, Capacity
8 1706472 1 Decal, Fall Hazard
9 1706598 1 Decal, Manual Descent
10 1706482 1 Decal, Manual Descent Inside
11 1706559 4 Decal, Pad Load
12 1706560 4 Decal, Wheel Load
13 1706485 1 Decal, Control Box Location
14 1706512 1 Decal, Ground Control
15 1706487 1 Decal, Safety Prop
16 1706599 1 Decal, Manual Descent
17 1701505 1 Decal, Diesel Fuel
18 1701509 1 Decal, Manual
19 1703687 4 Decal, Direction Arrow
20 1703819 3 Decal, Direction Arrow
21 1704412 1 Decal, Hydraulic OIl
22 See Note 1 Nameplate, Serial Number (Note: Not Available for Purchase)
23 4420051 12m Tape, Safety
24 1703812 1 Decal, Hydraulic Oll
25 1706561 2 Decal, 203-24 Liftlux
26 0860520 1 Box, Manual Storage
27 1060279 1 Cable, Lanyard
28 2080040 4 Fastener, Huck
29 1702773 3 Decal, JLG (Decal Located on End of Machine - Not Shown)
30 1704885 1 Decal, JLG Website (Located on End of Machine - Not Shown)
31 1705084 1 Decal, Noise Level
3121308 203-24 109






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121308 203-24 111



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODEL 203-24 STANDARD PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

E000059 1 Switch, Battery Disconnect

E000377 1 Switch, Emergency Stop

E000390 1 Switch, Key

E000391 1 Block, Contact

7012986 1 Call

70000020 12 Element, Mini Pressure Filter

70000441 1 Call

H000536 1 Switch, Pressure

E000457 1 Relay

E001375 1 Relay

7017444 1 Call

H000241 1 Breather, Hydraulic

70000899 12 Element, Pressure Filter

S200238 1 Latch, Platform

E000412 1 Switch, Pushbutton

E000511 1 Switch, Engine On/Off

E000051 1 Joystick

E000435 1 Switch, 3 Position

E000436 1 Switch, Steering

112

203-24

3121308






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-2. MODEL 203-24 VARIABLE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref VARIABLE PARTS

E000359 1 Switch, Limit

E000044 1 Switch, Tilt

70000633 1 PC Board

70000635 1 Switch, Pushbutton

E000189 1 Card, Pump Delay

E000214 1 Board, Nivolux Control

E000218 1 Card, Complex Control

E001206 1 Sensor, Level

E007404 1 Card, Trigger Control

E700100 1 Module, Load Sensing

H005232 12 Element, Primary Air Filter

70000054 12 Element, Secondary Air Filter

7020023 12 Filter, Fuel (Deutz Engine)

7016331 12 Filter, Oil (Deutz Engine)

114

203-24

3121308



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121308 203-24 115



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

116

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: This list is to accommodate machines ordered with
special equipment. Options may not be applicable to all
models. For more specific parts information contact JLG Parts
Department.
Ref MISCELLANEOUS SPECIAL OPTIONS
Ref Fluids
3020016 AR Oil, Motor Mobil Delvac MX 15W-40
3020008 AR QOil, Transmission ATF 184
2300014 AR Oil, Hydraulic Mobil Fluid 424
Ref Maintenance Kits:
71001111713 1 Combined Filter Kit
71001111685 1 Fuel/Oil Filter Kit
71001111678 1 Hydraulic/Air Filter Kit
Ref Tools For Service:
7002828 1 Stripper, Wire
7002821 1 Crimper, Wire (To Install Wire Ends to Wires)
7002823 1 Extractor, Pin/Socket - Universal (For Most Connectors)
4460467 1 Extractor, Pin/Socket - 16-18 Gauge (For Deutsch Connectors)
4460510 1 Extractor, Pin/Socket - 12-14 Gauge (For Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Installer, Seal - 1in
7004276 1 Installer, Seal - 1-1/2in
7002826 1 Installer, Seal - 2in
203-24 3121308



PART NUMBER INDEX

PART NUMBER INDEX

3121308 203-24 117



PART NUMBER INDEX

0010656....11, 15, 25, 29, 1706561 ........ccccc..... 109 2754358 ... 90 4520288........cccceee 15
41, 45, 49, 54, 59, 64, 1706598.........cccce... 109 2754359 ... 90 4811700........... 49, 64, 65
67,71 1706599.......ccceeeeeee. 109 2754361 ... 89 4811900....25, 42, 45, 49

0100019.....ccccvvveirreennne 13 2080040......cccccevuvee. 109 2754364 ......cccovcvvven 89 59, 64

0140011....ccovvvveirannne 39 2140803......ccccevvvirne 88 2754366 ........cocvvrennnn 89 4812000....25, 41, 49, 55

0181847 ....ccovvvveirrnne 67 2140807 .....cvvvevirirens 88 2754368 ........coccvvrenn 89 59, 64, 65

0274681........ccoeeeneee. 109 2141503......cccceviiins 89 2754369 .....cccovveren 89 4812100................. 41, 64

0307544......ooevieeinenn 33 2141517 oo 89 2754372 oo 89 4812300........... 41, 55, 65

0318854.......cevveeiinn 33 2141908........cccvvveeee 89 2754373 oo 89 4831500.........ccccuveeenen. 25

0700619.......cceeeeirinnnns 64 2141911 ... 89 2754375 .o 89 4831700................. 25,49

0700621 .......cceveevennnns 49 2142202................ 88, 89 2754376 ..o 89 4831900.........ccccvveeennn. 45

0700816.......ccevvevrneennne 25 2142203.....ccveeiis 88 2754377 v, 89 4832000.....25, 41, 49, 59

0700817 ...coevvvvieiraenne 45 2142204 .......oooeviine 88 2754383 .....cooeiii 90 4832100.......ccccivviiens 11

0700818.......ccvvvevrreennne 64 2142205.....cccciiiiiiins 88 2754388 .......ccovvire 90 5241600................. 15, 16

0700832.....ccccvvveirireennne 25 2142206......ccceevvveene 88 2754390 .....ccevvvvirenne 90 5242000.........ccccuvvenne 13

0701022.......oevieeinenns 64 2142503.......ccccveeeeen 89 2754391 ... 90 70000020....... 29, 30, 112

0701224........ceoeeinne 64 2142706................ 88, 89 2754392 ... 90 70000022.........ceveeennee 41

0701227 ....ovveeeeeeeeenn 41 2142707 ccoceeeieeee 88 2754393 ... 90 70000044.........coeeeennee 45

0701230.....cceevieeiinnnns 11 2142708.......cccveeee 88 2754473 ..o 89 70000050.........cceeeernnee 46

0701629.....ccccvvevrreennne 55 2142709 88 2754474 ... 90 70000051........cccvvvennee 49

0712022......cccvveereenne 13 2142710 .....coiieiiiiiens 88 2754475 ....ooveviee 90 70000052.........ccvvvennee 45

0760517 ...cocvvvvieireenne 49 2142710 ..o 88 2754476 .....ocoevvverenn 90 70000054............. 45, 114

0760608................. 25,49 2142712 ................ 88, 89 2754477 .. 89 70000055.........ccvvenee 46

0760614................. 64, 65 2142713................ 88, 89 2754478 ..o 89 70000056.........cc0cenveee 46

0760810........... 42,55, 59 2142714 ... 88 2754479 ....coeiii 89 70000057.......cccvvvennnee 46

0760812................. 41, 49 2142716 88 2754480 ......cooovvvirnnee 89 70000058..........ccenneee 46

0760814........ccoevvvennnn 49 2142717 .o 88 2754481 ... 89 70000059.........ccuveneee 45

0761010........... 25,41, 49 2142719 ... 88 2754482 ... 89 70000060..........cceennee. 45

0761012.....41, 49, 55, 59 2142733 .. 89 2754483 ... 90 70000061.........cc0veenneee. 45

0761014........... 55, 64, 65 2142734 ... 89 2754484 ... 90 70000062..........ceeennee. 45

0761015.......cccvvevrneennne 59 2142735 ... 89 2754485 ... 90 70000066..........cccecnneee. 45

0761210.....ccccvveirnannnn. 11 2142743 ... 88 2754486 ........ccccvvvennne 90 70000151.......ccccvvvennene 15

0761214.......cceveeinnn 11 2142744 ... 88 2754487 .....ooovvii 90 70000152.........ccueevneee 15

0761614........ccoeevenn 41 2142745 ... 89 2754488 ........cccvvr 90 70000185.........ccecenneee 71

0771619................. 15, 16 2142751 ... 88 2754489 ... 90 70000186............cc..eee. 71

0860520........ccceenneeee. 109 2142752 ... 88 2754490 ......cooovvirnnen 90 70000187........ccuvvenneee 71

0893076.......cceeeeiiinnns 33 2142804 .........ccevveee. 89 2754491 ... 90 70000188.............c...... 71

1001091075........... 41, 42 2143402.......cccvvvee 89 2754492 ... 90 70000189..........ceeenneee 71

1001092080................. 90 2143403.......ccccvviee. 88 2754493 ... 90 70000204..........ccoeennnee 77

1001109990................. 67 2143404 ... 88 2754494 ... 89 70000205.........cceeeennnnee 77

1001111759.....ccuvennees 35 2143405.....cccciiiiins 88 2754495 ... 90 70000207.......cccuvvrennne 71

1003107.....cceveiiiiiienns 33 2143406......cccceviiins 88 2754561 .......ooovviinnen 90 70000239........cccuvvnneee 21

1060279......cccccvevvennne 109 2143507 ....ccvviiiiiinns 89 2900708 ........cocvvrennee 41 70000240.............c..ee. 21

1701505......cccccevveeee 109 2143513 89 3020008 ..........ccvvennes 116 70000241............c.ee 21

17015009.........cccveeeen. 109 2143514 ... 89 3020016 ........cceeeeee. 116 70000242............cc... 21

1701785........ccevvee. 109 2143516......ccccvviee. 89 3290405 ..., 25 70000243............cc.ne 21

1702773......ccccviie. 109 2143602................ 88, 89 3290505 .......cccviieenn, 49 70000244.............c.... 21

1703687.......cccuvvveenen. 109 2143603........cccvveeeee. 88 3290605 .......... 49, 64, 65 70000245..........cooene 21

1703811.....cccceevinnnne 109 2143605......ccceciiiiins 88 3290801 ................ 45, 59 70000246..................... 21

1703812.......ccccvvvenenne 109 2143606........ccccvviene 88 3290805 ................ 49, 64 70000247........ccvvennee 21

1703814........cccovvenene 109 2143608.........ccocviens 88 3291001 .....coevvviene 41 70000248..................... 21

1703819......cccccvivenne 109 2143703 ... 89 3291005 ... 49, 55, 59, 64, 70000249............cc..ee 21

1704277 ..o 109 2143705......cccciieen 89 65 70000250.........cceeeennnnee 21

1704412.............ce..... 109 2143707 ..o 89 3291205 .......... 11, 41, 64 70000251.........cceennnnnee 21

1704885...........oveee 109 2143717 ..o 89 3291605 ................ 55, 64 70000252.........coeeennnne 21

1705084..........c.oeeeeee. 109 2143807 ... 89 3332011 ... 13 70000253.........cceeennne 21

1705671.....cccceevivennne 109 2144105.....cccceiiiiins 89 3760499 ... 65 70000254..........cceenneee 21

1705673.....ccccccvivennne 109 2221214 ... 89 3820510 ......ceevvivirennne 25 70000255.........cc0eeeneee 21

1706455........ccceveeee 109 2221222 ... 89 3960605 .........ocvvreneee 42 70000256..........c0cenneee 21

1706472......cccceviveenne 109 2300014........ccoueeee. 116 4010408 ......c.oeevvieens 42 70000257.......cccvvrennne 21

1706482............c.cce.... 109 2560141 ..., 67 4031510 ..ooevieiiie. 25 70000258..........cccenne 21

1706485..........c..oeeee. 109 2754350......cccciiee. 90 4032015 ... 25 70000259.........cceeennnee 21

1706487 .......ccccvvveeen. 109 2754353 ... 90 4240032 ....coooeiiinn 59 70000260..........ccccn.e. 21

1706512..........ccoeeeee. 109 2754354 ... 90 4420051 ... 109 70000262..........ccccnn. 45

1706559......cccccviveene 109 2754356 .....cccceeiiiins 90 4460467 ......ceeevvnee. 116 70000346.........cc0eenneee 22

1706560............cuveee. 109 2754357 ..o 90 4460510 ......cceeevnneen. 116 70000441..........ceee 112

118 203-24 3121308



PART NUMBER INDEX

70000513 .......cceiiines 37 70000956 ........coeeuenes 39 7027939....cciiiie 19 E900002................ 29,55
70000514 .......cceienns 37 70001114 ..o 29 7027940........cooviee 19 E900004........ccceeeees 39
70000515 .......ccoiinnes 37 70001122 .......ccoones 30 7027941 ... 19 E900057......ccceeeeens 39
70000516 .....ceeeevrnes 37 70001136 ...ooeveeeines 46 7027962.......ccovee. 29 E900059.......ccccvveeens 39
70000517 ....cocvvveinen. 37 70001137 ..o 46 7028846........c.cccevneen 33 E900060...........cceennee. 39
70000518........cccceeneee. 37 70001138 .....cceeevvveenne 46 7028847 ......ccvvveininnn 33 HO000009 ............... 41, 42
70000519 ......ccceeevneee. 37 70001352 .....cceevvveenne 30 7028848........ccecevven 33 HO00013 ............... 41, 42
70000520 .......cceeerneee. 37 70001353 .....ccoeevveeee 30 7028849.......cceeeiiienn 33 HO00015 ........cccvvvnnee 88
70000521 .....cooeevinns 37 70001355 .....oooeiiiis 30 7028893........cooee 33 HOO00018 .......ccceeeeennes 88
70000522 .......oceveenns 37 70001938 ......coeevienes 88 71001111678............. 116 HO00019 ............... 29,30
70000523 ........ceivinns 37 70003606 .........ceoeuennee 35 71001111685............. 116 HOO00031 ......ccevveeenes 33
70000524 ........ccoovenee 37 70003607 ....coeeeevrinnnes 35 71001111713............. 116 HO00032 .........cceeeennnes 33
70000525 .......cceeeveeee. 37 70003608 ...........cuveeee. 35 8003064........c.ccvvuveennne 33 HO00038 .........ccvvvennee 45
70000526 .......ccceeueee. 37 700036009 .........covveeeee 35 8005376.......cvvveirrnennnn 45 HO00039 ........cccvvvennee 45
70000527 ....coccvvveinen. 37 70003610 ........ccevuveene 35 8007915.......ccvveiinnn 33 HO00040 ........cccvvrennne 45
70000528 .........cceeueee. 37 70003611 ......cccevuveene 35 8007939......cccvvveirinn 33 HO00048 .........cceeennee 41
70000529 .......oceviiinnns 37 70003616 .....cceeevrnennen 39 8007944..........cccvvnee. 33 HO00049 ........cceeeennnes 41
70000530 .....cceeeiiiinnnns 37 7002821 ....oovviein 116 8007953.....ccceiiienn. 33 HOO00051 .......ccoevveenns 41
70000531 ....oceeeeinns 37 7002822 .....oooeiiin 116 8008750.......cccevvurraenne. 29 HO00071 .....ccovveveeenes 71
70000532 .....ceeeeiinns 37 7002823 .....oooeiiin 116 E000015 .......ccvveeeenne 39 HOO00077 .....cevveeeeeens 41
70000533 ......ccceveeenee 37 7002826 .......ccvveennee. 116 EO000016 .......cccovevvrennns 55 HO00115 .......cocvernee 88
70000534 .......cceeevunee. 37 7002828 .......ccoeeeeneee. 116 EO000018 ........ccevvvrenns 39 HO00147 ......ccovvvvenne 88
70000535 .......cceeeennee 37 7004275 ..o 116 E000044 .............. 29,114 HO000148 .........cceeennee. 88
70000536 .......cceeeenneee. 37 7004276 .....cccvvvvenne. 116 EO000045 ................ 54, 55 HO00191 .......cocvvenee 33
70000537 .....ccvvieineen. 37 7010543 ................ 29, 30 EO000051 .............. 67,112 HO00206 ..........c0eevneee 33
70000538...........cceueee. 37 7012941 ................ 29, 30 EO000057 .....ccoevvvirnns 29 H000219 ............... 15,21
70000539 ......ccceeeineee. 37 7012955 ... 71 EO000058 .........cccvveenes 29 H000241 ....... 41, 42,112
70000540 .......ccceeneee. 37 7012967 ....cocvvveiiinnne 71 EO000059 .............. 29,112 HO00270 .......cocvvvnnee 71
70000541 .......cceevnneee. 37 7012986 ... 29, 30, 71, 88, EO000063 ........ccevvvrennns 29 HO00271 .....coevvvrnee 71
70000542 .......cccceenuneee. 37 112 E000083 .......... 29, 30, 67 HO00279 .......covvvvenne 88
70000543 .......ccceeevnnee. 37 7012998 ................ 71, 88 E000102 ................ 29, 39 H000285 ......... 29, 30, 37
70000633..........cueeee. 114 7016331 .............. 45, 114 E000103................. 29, 67 HO000299 ............... 11,73
70000634 .......ccceenneee. 30 7016654 ........c.cocnee. 116 E000189 .............. 39,114 HO00310 ......ccevvvrennee 41
70000635............ 30, 114 7017410 ...ocovvvieinnene 88 E000214 .............. 39, 114 HO00311 ............... 29, 30
70000700.......ccceeneee. 79 7017414 .......coooevn 41 E000218 .............. 39, 114 HO00312 ........ccvveneee 88
70000707 ....cocvvvveinneen. 83 7017444 .............. 41,112 E000230 ........ccvvvvirnes 25 H000324 ......... 29, 30, 33
70000708.........cceeneee. 83 7020023 .............. 45,114 E000248 .........cccvveenes 25 HO00339 .......cccvveee 88
70000713 .....cccceiinines 83 7020127 ...oovvieiiiins 19 E000269 ........ccceeeeennne 54 HO00344 ... 88
70000749 ........ceovinnns 75 7020128 .......ooeeiiinns 19 E000275 .......ccvvveeeene 29 HOO00351 ......coceeeenns 88
70000750 .......cceiinnnnns 75 7020129 .....oooeiiiiins 19 E000292 ........ccceeeeenne 39 HO00352 ........ccoeennns 33
70000751 ..o 75 7020168 ..........ceoennnns 46 EO000301 .......ccvvveeene 55 HOO00353 .......c.ceeees 33
70000752 ......cceeeineen. 75 7020411 ... 45 EO000303 ........ccovivirnns 39 HO00363 ............... 29, 30
70000755......cccceeineee. 75 7020414 .......ccooevinenn 45 EO000304 ................ 39, 67 HO000370 ............... 29, 30
70000759 ......ccvveinneen. 83 7020443 ......ccoveiiin 46 E000359 ........ 25,55, 114 HO00390 ........ccvvrnneee 33
70000760 .......c.cceenneee. 83 7020449 ......ccoeeviieennne 46 EO00375 .....ccovviiiies 39 HO00412 .........cveeenee 41
70000761 ........cceonenee 83 7020455 ... 45 E000377 ........ 29, 67, 112 HO00439 .........ceeenns 45
70000762 ........ccoonenee 75 7020459 ... 46 E000378 .......ccvvveeeene 39 HO00443 ............... 15,19
70000763 ... 75 7020465 ........oooeiinnns 45 E000390.............. 29,112 HO00512 .........coeens 33
70000764 ........ccoonenee 79 7020468 ..........ccoonene 46 E000391 .............. 29,112 HOO00516 .........cceeeennnnes 33
70000765.......cceeenneee. 79 7020471 ..o 46 E000412 ........ 39, 67, 112 HO00524 ..o 88
70000766 .........cceevnneee. 79 7020480 ......ccvvvviininnne 46 E000419 ................ 39, 67 HO00527 .......cccvvvnnee 41
70000767 ......cvvveirnneen. 79 7020492 ......ccvveiininen 46 E000420 .........coevvvrenes 67 HO000536 ....... 29, 30, 112
70000768............conueee. 79 7020495 ......ccvveiiiinn 46 E000432 ........ooovvvirns 67 HO00542 ..o 33
70000769 ........ccoeenenee 79 7024579 ... 45 E000435 .............. 67, 112 HOO00558 .........ccceennes 25
70000770 ....cccoeeiiinnns 79 7026608 ...........coonenee 45 E000436 ........ 39, 67,112 HO00559 .......cccceeenes 25
70000771 ...ooeveeiines 79 7027238 ..o 45 E000457 .............. 39, 112 HO00570 ............... 29,30
70000772 ....ocvveeiines 79 7027239 ..o 45 E000481 ................ 29, 39 HO00580 .........ccceevnnnes 33
70000899 ................ 112 7027245 .....cccvvviin 46 E000482 ................ 29, 67 HO00602 ..........oeevneee 33
70000922 .......ccceevneee. 46 7027246 ......covvevne. 46 E000499 ................ 29, 55 HO00612 ............... 64, 81
70000938........c.cceeeeee. 41 7027248 .......coeoevvnn 45 EO000511 .............. 67,112 HO01093 ........cccvvee 89
70000939 ......ccceeeveeee. 41 7027249 .....cccvvvein 45 EO001185.....cccoeviiiis 67 HO03063 .........cevennee 81
70000940 ........cceonenes 41 7027608 .......oeeeeiinnns 46 E001190.......cccceeeeenne 67 HO03064 ... 73
70000941 ..o 41 7027609 .....oooveiiiinns 46 E001206 .............. 39, 114 HOO03065 ........cccceeenes 81
70000952 ........ccoonenes 39 7027610 ....ooeeveieins 46 E001375 .............. 39, 112 HO03066 ..................... 73
70000953 ........ccooens 39 7027861 .....ooeveees 19 E001376 .......ccvveeeenne 39 HOO03068 ................... 73
70000954 .......ccceevneee. 39 7027912 ... 33 EO007404 .............. 39,114 HO03069 .........ccveenneee 81
70000955.......cceeveeee. 39 7027915 ... 33 E700100 .............. 39,114 HO03070 .......cocvvrnnen 81

3121308 203-24 119



PART NUMBER INDEX

HO03074 ......cccveeeeene 81
HO03075......ccooeeeeeene 73
HO03078.......ccceeeeeene 81
HO03080........cccceveeenne 73
HO03082.........ccccvvvrenes 7
HO03085........ccccvvvrenns 71
HO03088..........cccvvrenns 7
HOO3091 ......coeevivires 71
HO03094 .......ccoeveeene 77
HO03098........ccceeeeeenne 71
HOO03103......cccvveeeeene 77
HO03106........ccceveeenne 77
HO003108................ 71,77
HO03114 ......ocovivirnns 71
HO004080.........cccvvvrenns 46
HO004089 .........cccvvvrenns 46
HO005224 ........cceeveene 46
H005232............... 45, 114
HO05234 .......ccoveeeeene 45
HO05236.........ccceeveenne 45
HO05237 .....cooevvivirennns 45
HO005238 ........ccccvvrenes 45
HO005239 .......ccovcvvirenns 45
HO005241 ........coccvvvrenes 45
HO005243 ..........ccvves 71
HO005244 ..o 71
HO05247 ........coocvvvenes 33
HO005248 ..........ccvvenes 33
HO005250 ........ccccvvrennns 33
HO005376........... 29, 30, 35
HO05559 .......ccovvvirenns 30
HOO05778 ................ 25,77
HOO5779.........c...... 25,77
HO05780........ccocvvirenns 89
HOO5781 .......coevviirnns 88
HOO05782 ........ccccvvienes 71
HOO05783.......cccocvviens 41
HO05784 .......cceeeeeene 90
H20324 .......cccovveeeeee 71
H20324-FS-A-1-1 ........ 88
H705721 ......cccveeeeene 71
H705722 .......cccvveeeeene 71
H705723 ... 71
H705724 .......ccovevveene 71
H900002..........ccvvvrnnes 45
H900002-161-00-030, 41,
45, 49
H900007 .......cceeeveenne 75
H900013........cceeeeene 83
H900018.........cccvvirnes 79
H900019........ccecviienes 79
H900025.........cccvviinns 30
S000009 ......ccceevivvernnne 67
S000021 ... 54
S000030 ..o 64
S000031 ... 64
S000055 ... 64
S000056 .......ccceevvvennne 49
S000069 .......ccceevvvennne 64
S000116 .....ccvvveeiirinne 54
S000118................ 54,71
S000123 ... 54
S000124 ... 54
S000129 ... 54

S000141 ...11, 54, 55, 64,
65
S000142 ................ 11, 65

120

S000145................ 64, 65
S000154........cceveeeee. 15
S000178.......cccuvveeeeeen. 55
S000182................ 11,54
S000187.....cvvvevirirens 54
S000188........cccevvvernne 54
S000189......cccceevivirnns 54
S000191......coeeeiirirns 54
S000227.......ccccvveeeeenn. 55
S000228..........ccceeeeen. 65
S000233........cccvveeeenn. 54
S000234.........ccvveeeeen. 54
S000237.....cvvveiirirens 64
S000246........cccocvvenne 49
S000263........cccvvverenne 73
S000274.......cceevvrirene 59
S000275.......ccccvveeeeen. 59
S000510........cccvveernnn. 64
S001237 ... 54
S001238........ccccvveeeeen. 54
S001240......ccceevivirens 54
S001241......coceeviiieens 54
S001443.......... 30, 64, 65
S001445.......ccccevviieens 65
S001494..........cocveens 54
S001551.....ccceiiiiins 11
S001596......cccccvivvirnne 59
S001613......ccceeviiiins 11
S001640......ccccevvvirene 25
S001676......ccceevvvernns 49
S001677.....c.cc.n.e. 30, 65
S001735.....ccvieiiirens 71
S003950......cccceevvivirens 64
S003991......cccceviiiins 16
S004035.......cccceviviiine 55
S004039......cceevviviine 25
S004500.......ccccevvviiene 25
S005042-01 ................ 59
S005042-02 ................ 59
S005049........cccvveeeenn. 64
S005143.......cccvvieen. 11
S005171....ccvvviiiiiins 41
S005172.....cceviiiiiins 41
S006615.......cccccevvvienne 11
S006665..........cocuvvrnne 11
S006812..........c.eeeeeeen. 11
S007034........cccvvveeeen. 55
S007035.......cccivieee 55
S007036........ccvvveeenn. 55
S007037.....cvevviiiirns 55
S007038.........ccovvvieene 55
S007039......cccceeviviins 55
S007116.....ccceevvivirns 55
S007117....ccooiien. 55
S015312-321-25-0....... 65
S015312-600-07-0...... 29
S15322L-110-48-0...... 11
S15322L-161-00-030, 41,
45,49
S15322L-161-01-0...... 41
S15322L-161-02-0...... 49
S15322L-161-03-0...... 41
S15322L-161-04-0...... 49
S15322L-161-05-0...... 41
S15322L-163-13-0...... 29
S15322L-166-04-0...... 42
S15322L-190-00-0...... 25

S153221-311-19-0 ...... 65
S153221.-311-28-0 ...... 65
S200024.........ccveeee. 41
S200090................ 54, 55
S200092................ 54, 55
S200096.........cccvvrennne 55
S200097 ......coevvvirennne 55
S200134......cccovvivenn 55
S200175.....coicieeen 55
S200187 ... 73
S200188........cccvveeeee. 73
S200189.......cccvvieeee. 73
S200204........ccccvvvenen 81
S200205......cccovcviienne 81
S200207 .....ccevvirirenne 81
S200218......cccevvirenne 64
S200223................ 64, 65
S200226........ccccvveeeen. 64
S200230.......ccccvvveernnn. 65
S200231......ccccvveenn 65
S200233......coiiiriiee 65
S200238.............. 65, 112
S200243......cocovviiee 11
S200252......cccovcvivenne 11
S200253.......ccoviiinnn 11
S200262.........cccvvvnneee 41
S200263.........ccvvrnneee 29
S200264.........ccveeeee 42
S200265.......cccvcvvvenne 29
S200267 .....c.ceevvvirenne 29
S200268.........cccvvvenne 41
S200270....cceeiirirenne 49
S200271....coevviiriienne 49
S200272.....ccoeviiiii 49
S200273....ccceeiiii 11
S200274.......cooviiienee 29
S200307 ....ccevviiiiienne 77
S200308........cccveeeeee. 77
S200309.......ccccvvveeennn. 77
S200437 ... 73
S200911.......cccvviene. 54
S200999.......ccccviinen 71
S201000........ccccvvrennee 71
S201001.......ccovvvrnneee 71
S201002........ccccvvrnneee 71
S201004........cccvveeeeen. 11
S201005.......ccccvieeennn. 11
S201017................ 54, 55
S201024..........ccoeeeeee. 55
S201025.......ccovviinee 54
S201026........cccvvrnneee 54
S201027 .....ocovvvivirnne 54
S201028.........cccvvvnneee 54
S201029........ccovvieee. 54
S201030.......cccuvveeeenn. 54
S201031......cccvien 54
S201032.......ccciiee. 54
S201033......cccovviiee 54
S201034.......ccocvvrenen 54
S201035......ccccevviieee 54
S201036.......ccocvvrennnee 54
S201037 ... 54
S201038........ccvveeeee. 55
S201039.......cccivieee. 54
S201059.......cccvvieeee. 13
S201064.........cccvveenneee 77
S201065........cccvvrennnee 77
203-24

S201068.......cccceveennne 64
S201070 ... 65
S201071 ... 65
S201072 ... 65
S201073....coeeiiiiiene 65
S201074 .....c.coovvvieene 65
S201075....cccccviiiiene 65
S201076......ccevvveeenne 65
S201077 oo 65
S201078 ... 65
S201079 ... 65
S201080......ccvevveeenes 65
S201081......cccvcuvviennne 65
S201082........cocvvvenne 65
S201083........ccccvvveee 65
S201091.......ccvcviinnne 29
S201582 ... 54
S201656......ccceeveeene 81
S20324L-110-00-0....... 49
S20324L-110-00-1....... 11
S20324L-110-03-0....... 25

$20324L-120-00-0.11, 15
$20324L-130-00-0.13, 15

S20324L-150-00-1....... 49
S20324L-162-01-0....... 29
S20324L-163-18-0....... 29
S20324L-163-20-0....... 29
S520324L-170-00-0....... 59
S20324L-180-00-1....... 25
S20324L-200-00-0....... 54
S20324L-210-00-0....... 54
S20324L-220-00-0....... 54
S20324L-230-00-0....... 55
S20324L-240-00-1....... 55
S520324L-240-00-2....... 55
S520324L-250-00-0....... 55
S520324L-260-00-0....... 55
S520324L-270-00-0....... 55
S520324L-300-00-0....... 64
S20324L-311-00-0....... 65
S520324L-320-00-0....... 65
S520324L-321-00-0....... 65
S52032L4-310-00-1....... 64
S900002.........ccuvvenneee 25
S900003........cccvvvvne 25
S900005................. 49, 50
S900007 ......ccvvevveeenns 49
S900013 ... 25
S900014 ......cceeeeees 25
S900015................. 64, 65
S900016................ 64, 65
S900017 ..., 64, 65
S900021 .......ccevvvnnnee 25
S900028..........ceeeennnnee 64
S900029........ccceeeveenns 64
S900030......cceveeveennee 64
S900031 ......cevveeeeee 64
S900032.......ccocvvvinne 64
S900033........cccvvviene 64
S900034.........cccevvenee 64
S900052........cccvvrennee 11
S900053 ... 11
S900055......ccceeiees 49
S900056 ........ccoeeveeennnnee 49
S900057 .....ccvvevveeens 49
S900058..........ccvveenee 49
S900059.......ccocvvienne 49
3121308



PART NUMBER INDEX

S900060.......cccccrrvunnnes 49 S900079....cooeeeeiiines 49 S900225 ... 15 S900260..........ccveeee.. 55
S900061.......cceeeines 59 S900080.....cceveeeiiines 59 S900226 .........cccvveeee. 15 S900261..........ceoveeeee. 54
S900062.......c.cceirennns 59 S900081 .....coeveeeines 59 S900227 .....ocoiien 15 S900262..........coveeee. 54
S900063.......cceeeirnnnes 59 S900082 ......coveeeiinns 59 S900229 ... 65 S900263.........ccvvveeee. 54
S900064.........cceevuneee. 25 S900110...ccivvvieiriennne 65 S900257 ....cccvvvene 54, 55 X20324L.... 11, 16, 30, 65
S900074........ccvveinen. 55 S900155........coee... 64, 65 S900258 .........c.... 54, 55

S900075......ccccvvveiinen. 55 S900223................ 55, 56 S900259 .....ccvvveiiinnn 55

3121308 203-24 121



PART NUMBER INDEX

122 203-24 3121308






3121308

®

An Oshkosh Corporation Company

JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210

Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. DRIVE VALVE ASSEMBLY
	FIGURE 2-4. HAND PUMP ASSEMBLY
	FIGURE 2-5. MAIN TERMINAL BOX
	FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION
	FIGURE 2-7. ENGINE AND AIR CLEANER INSTALLATION
	FIGURE 2-8. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION
	FIGURE 3-2. SCISSORS PROTECTION INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. CONSOLE PANEL PARTS

	SECTION 5 - CYLINDER
	FIGURE 5-1. LIFT CYLINDER ASSEMBLY
	FIGURE 5-2. STEER CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
	FIGURE 5-3. STEER CYLINDER ASSEMBLY (SERVICE REPLACEMENT)
	FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
	FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)
	FIGURE 5-6. EXTENSION CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
	FIGURE 5-7. EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODEL 203-24 STANDARD PARTS
	FIGURE 9-2. MODEL 203-24 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

